C-Series Accessories

WC0650XA-12EC4X  208-240 volts  60hz  Single Phase or Three Phase
WC0750XA-12EC4X  208-240 volts  60hz  Single Phase or Three Phase
WC0950XA-12EC4X  208-240 volts  60hz.  Single Phase or Three Phase
WCO01450XA-12EC4X  208-240 volts  60hz  Single Phase or Three Phase

Key Description T650 T750 T950 T1450 QrY
* | Hose, Water Supply 3/8" I.D. x 48" 9990-027-011 9990-027-011 9990-027-011 9999-027-011 | 2
* | Hose, Water Supply 5/8" I.D. x 48" 9990-027-013 9990-027-013 | 2
* | Washer, Inlet Hose (furnished) 8641-242-000 8641-242-000 8641-242-000 8641-242-000 | 2
* | Strainer, Inlet Hose (furnished) 9565-003-001 9565-003-001 9565-003-001 9565-003-001 | 2
* | Bevel Washer for 3/4” bolt used in installa- | 8641-586-003 8641-586-003 8641-586-003 8641-586-003 | 4

tions using angle iron bases
* | Sealing compound 8538-151-001 8538-151-001 8538-151-001 8538-151-001 | 1
* | TORX#20 8545-051-002 8545-051-002 8545-051-002 8545-051-003
* | Special Tool For Removing Coin Acceptor 8545-051-003 8545-051-003 8545-051-003 8545-051-003 | 1
Mounting Screws. (T-10 Torx)
* | Flow Restrictors (in dispenser ) 9475-002-002 9475-002-002 9475-002-002 9475-002-002 | 2
* | Battery (used on Control PCB) 8612-001-001 8612-001-001 8612-001-001 8612-001-001 | 1
* | Special Tool for adjusting spacing between | 8545-056-001 8545-056-001 8545-056-001 8545-056-001 | 1
outer tub front and cylinder front
* | Clamps to hold tub front to outer tub when | Vise Grip #11R Vise Grip #11R Vise Grip #11R Vise Grip 1
installing tub front #11R
* | Coin Bearing & Seal Kit 9732-219-007 9732-219-007 9732-219-007 9732-219-009 | 1
* | Key Service Lock (6324) 6292-006-007 6292-006-007 6292-006-007 6292-006-007 | 1
* | USB, Thumb Drive (Blank) 9150-045-001 9150-045-001 9150-045-001 9150-045-001 | 1
* | USB, Thumb Drive, W/File 9150-045-002 9150-045-002 9150-045-002 9150-045-002 | 1
* | Mode Light Support 9635-022-001 9635-022-001 9635-022-001 9635-022-001 | 1
* | MS300 Display 9150-058-001 9150-058-001 9150-058-001 9150-058-001 | 1
* | Plastic Plug 1 1/2"-(inside cylinder) 9456-041-007 1

Part # 8533-117-001 9/21 @




WCO0650XA-12EC4X
WC0750XA-12EC_X
WCO0950XA-12EC_X
WC1450XA-12EC4X

Section 8:
Parts Data
C-Series Vended
Express Large
Chassis

After Serial # W1.19227.073
After Serial # W1.19246.001
After Serial # W1.19224.012
After Serial # W1.19200.007

@ Part # 8533-117-001 9/21



Kits, Assemblies, & Common Parts

Description

Optical Coin Switch

9801-099-001

9801-099-001

9801-099-001

9801-099-001

Kit - Door Lock Assy. & Cam,
replaces 9885-024-001

9732-347-001

9732-347-001

9732-347-001

9732-347-001

Kit - Door cam replacement

9732-346-002

9732-346-002

9732-346-002

9732-346-002

Kit - Locking Pawl replacement

9732-346-001

9732-346-001

9732-346-001

9732-346-001

Coin Acceptor switch kit w/ extra
actuator

9732-126-001

9732-126-001

9732-126-001

9732-126-001

Kit - 3" Drain valve seal
replacement

9732-327-001

9732-327-001

9732-327-001

9732-327-001

Drain Valve 3"

9379-202-001

9379-202-001

9379-202-001

9379-202-001

Drain Valve 2"

9379-199-001

9379-199-001

9379-199-001

9379-199-001

Water Valve (Dual)

9379-183-012

9379-183-012

9379-183-012

9379-183-012

Water Valve (Single)

9379-194-001

9379-194-001

Diaphram

9118-049-003

9118-049-003

9118-049-003

9118-049-003

Cylinder Plug (1.5” Plastic)

9456-041-007

9456-041-007

9456-041-007

9456-041-007

Electronic Pressure Switch

9732-315-001

9732-315-001

9732-315-001

9732-315-001

Delta E Drive Display

9150-044-001

9150-044-001

9150-044-001

9150-044-001

Breaking Resistor 160 Ohms

9483-004-003

9483-004-003

9483-004-003

9483-004-003

Breaking Resistor 200 Ohms

9483-004-002

9483-004-002

9483-004-002

9483-004-002

Transformer, Main

8711-004-001

8711-004-001

8711-004-001

8711-004-001

Transformer, Control

8711-009-001

8711-009-001

8711-009-001

8711-009-001

Main Control Board

9473-010-001

9473-010-001

9473-010-001

9473-010-001

Data Cable (56")

9806-015-003

9806-015-003

9806-015-003

9806-015-003

Door Lock Gear Motor Assembly

9922-015-001

9922-015-001

9922-015-001

9922-015-001

Door Lock Latching Assembly

9885-024-001

9885-024-001

9885-024-001

9885-024-001

Door Handle Only

9244-091-001

9244-091-001

9244-091-001

9244-091-001

Door Switch

9539-492-001

9539-492-001

9539-492-001

9539-492-001

Optical Coin Acceptor

9021-092-002

9021-092-002

9021-092-002

Electrical Coin Acceptor

9021-077-001

Coin Drop Screws

9545-053-002

9545-053-002

9545-053-002

9545-053-002

Retainer Coin Acceptor

9486-149-001

9486-149-001

9486-149-001

9486-149-001

Front Panel Screw

9545-008-014

9545-008-014

9545-008-014

9545-008-014

Front Panel Finisher Washer

8641-585-001

8641-585-001

8641-585-001

8641-585-001

Front Panel Spring Nut

8640-399-008

8640-399-008

8640-399-008

8640-399-008

Soap Box Screw

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Soap Box Spring Nut

8640-399-007

8640-399-007

8640-399-007

8640-399-007

5/16 Hex Screw

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Belt

9040-079-002

9040-076-008

9040-079-002

9040-079-006

Top Lock Key #6324

9306-025-001

9306-025-001

9306-025-001

9306-025-001

Door Glass Gasket

9206-419-001

9206-431-001

9206-431-001

9206-431-001

MS 300 VFD Display

9150-058-001

9150-058-001

9150-058-001

9150-058-001

Part # 8533-117-001 9/21 @



Wiring Harness Part # by Model

Key Description

*

Wiring Harness, Door Lock

T650
9627-791-004

T750
9627-791-005

T950
9627-791-005

T1450
9627-791-007

QTY

*

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-002

9627-796-002

9627-796-002

9627-796-002

Data Cable

9806-025-001

9806-025-001

9806-025-001

9806-025-003

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-004

9627-795-004

9627-795-004

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-908-008

9627-908-010

9627-908-012

9627-908-014

Wiring Assembly Yel.

8220-064-023

8220-064-023

8220-064-023

8220-064-062

Wiring Assembly Red 7" #36

9631-381-018

9631-381-018

9631-381-018

9631-381-018

Wiring Assembly Blk/Blu

8220-001-231

8220-001-231

8220-001-231

8220-001-231

mlw|Nnvmr|lRr]~]l~]~]~

Wire Assembly BLK. 23"  #8

8220-063-029

8220-063-029

Harness Power Terminal Block

9627-747-003

9627-747-003

9627-747-003

9627-747-003

Wire Yellow Jumper (water valve)

8220-123-001

8220-123-001

8220-119-002

8220-119-002

Cable Assembly, USB

9806-022-001

9806-022-001

9806-022-001

9806-022-001

@ Part # 8533-117-001 9/21




Key

Cabinet and Front Panel Group Part # by Model

Description
Panel, Side (Left or Right) - stainless

9732-359-009

Panel, Side (Left or Right) - stainless

9732-359-001

9732-359-002

9732-359-004

Strap Assembly (side panel)

9966-012-001

9966-013-001

9966-012-001

9966-012-001

Shim (side panel)

9552-039-001

9552-041-001

9552-039-001

9552-044-001

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

8640-414-006

8640-414-006

Bracket, Side Panel under front panel

9046-094-001

9046-085-001

9046-085-001

9046-086-001

Screw #10Bx1/2 side panel brkt

9545-008-026

9545-008-026

Nut 1/4-20 UNC side panel brkt

8640-413-002

8640-414-006

Nut, Hex

8640-414-006

8640-414-006

Screw

9545-008-026

9545-008-026

Panel Assy, Front

9454-913-001

9989-617-002

9989-617-002

9989-619-002

Band, Edge Protector

9578-092-005

9578-092-005

9578-092-005

9578-092-005

Bumper Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

£ el

Nut, 1/4 x 20 for bumper

8640-414-003

8640-414-003

8640-414-003

8640-414-003

*

Screw, Hex- To Control Panel

9545-008-023

9545-008-026

9545-008-026

9545-008-026

*

Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

8640-442-001

8640-442-001

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

9545-008-014

Screw, Flat Head- Front to Sides

9545-008-014

Washer, Finish

8641-585-001

8641-585-001

8641-585-001

Washer, Finish

8641-585-001

N el ool N RN

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

8640-442-001

8640-442-001

Label-Door Opening (Blue

8502-757-002

8502-757-002

8502-757-002

8502-757-002

O | ©

Label-Door Opening (Black)

8502-757-001

8502-757-001

8502-757-001

8502-757-001

Label-Risk of Injury (Blue)

8502-759-002

8502-759-002

8502-759-002

8502-759-002

Label-Risk of Injury (Black)

8502-759-001

8502-759-001

8502-759-001

8502-759-001

Panel, Control (Mounts Nameplate)

9989-559-001

9989-560-001

9989-560-001

9989-561-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Blue

9412-235-002

9412-213-002

9412-207-002

9412-215-002

RHlIAIRPIP]IPIR,]R2IN]IBAINIRAINININNIPRIRIRIRININIPRIRIRIOININIDAIN

Nameplate Decal, Control Black

9412-235-001

9412-213-001

9412-207-001

9412-215-001

Panel Top

9454-912-002

9454-743-002

9454-736-002

14A

Panel Top Front

9454-850-001

14B

Panel Top Rear

9454-851-001

15

Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

8650-012-003

Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

6292-006-007

Lock Spacer

9538-189-001

9538-189-001

9538-189-001

9538-189-001

*|=IN|~|~]~

Cam, Lock-Top

9095-049-001

9095-049-001

9095-049-001

9095-049-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

16

Door, Lower Service, Includes Handle

9960-286-002

9960-286-004

9960-286-004

9960-286-005

===~

Part # 8533-117-001 9/21 @




Description
17 | Handle (bumper guard)

9244-086-002

DEXTER,

»

9244-086-003

9244-086-003

[Q/23

9244-086-004

* Rivet Blind 3/16” Alum

9491-009-003

9491-009-003

9491-009-003

9491-009-003

18 | Screw Mtg., Flat Head 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

9545-008-014

19 | Washer, Finish

8641-585-001

8641-585-001

8641-585-001

8641-585-001

* Nut, Spring

8640-442-001

8640-442-001

8640-442-001

8640-442-001

20 | Coin Vault, Black

9942-040-002

9942-040-002

9942-040-002

9942-040-002

21 | Back-Coin Vault

9050-066-001

9050-066-001

9050-066-001

9050-066-001

* Screw, 10B x 1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

22 | Chute, Coin

9119-032-001

9119-032-001

9119-032-001

9119-032-001

& Screw, Coin Schute

9545-008-001

9545-008-001

9545-008-001

9545-008-001

23 | Coin Box assy, Large Blue

9807-099-002

9807-099-002

9807-099-002

9807-099-002

23 | Coin Box assy, Large Black

9807-099-004

9807-099-004

9807-099-004

9807-099-004

HlRrIN|Rr]lOo|lRr]RINININ]IDA]-

@ Part # 8533-117-001 9/21




Cabinet and Front Panel Group Part # by Model
Front Soap Dish

Gasket and Soap
Dish Here Tub Front Here

11 13
11 12 12

14

Part # 8533-117-001 9/21 @



Front Mount Detergent Dispenser

Key Description

1

Screw, Locator

T650
9545-008-023

T750
9545-008-023

T950
9545-008-023

T1450
9545-008-023

QTY

2

Plastic Sleeve, Locator

9355-001-001

9355-001-001

9355-001-001

9355-001-001

*

Catch, Top Panel

9086-017-001

9086-017-001

9086-017-001

9086-017-001

*

Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

8650-012-003

Bolt,#10-32 x 1 1/4”SS

9545-012-026

9545-012-026

9545-012-026

9545-012-026

Special Washer, Rubber

8641-222-000

8641-222-000

8641-222-000

8641-222-000

Dl IN|IN]= ]|~

Washer-Flat, 1/4

8641-581-018

8641-581-018

8641-581-018

8641-581-018

Nut, #10-32UNF

8640-413-002

8640-413-002

8640-413-002

8640-413-002

o)}

Spacer Plastic #10x1/2

9538-157-019

9538-157-019

9538-157-019

9538-157-019

Soap Dispenser (no lid)

9807-087-001

9807-087-001

9807-087-001

9807-087-001

¥|Oo| NJo|jun]|hA|W

Det. Dispenser Mtg Gasket to
Tub frnt

9206-425-001

9206-425-001

9206-425-001

9206-425-001

Bracket Soap box mounting

9029-122-002

9029-122-002

9029-122-002

9029-122-002

10

Nut Hex Elasticstop #10-32 SS
mtg dispenser

8640-413-006

8640-413-006

8640-413-006

8640-413-006

11

Lid Assembly dispenser

9987-104-001

9987-104-001

9987-104-001

9987-104-001

12

Lid screws #10-32x1/2 SS

9545-012-017

9545-012-017

9545-012-017

9545-012-017

13

Softner siphon tube (plastic)

9574-252-002

9574-252-002

9574-252-002

9574-252-002

Flow restictors

9475-002-003

9475-002-003

9475-002-003

9475-002-003

14

Washer Dispenser Label Blue

8502-756-002

8502-756-002

8502-756-002

8502-756-002

14

Washer Dispenser Label Black

8502-756-001

8502-756-001

8502-756-001

8502-756-001

@ Part # 8533-117-001 9/21




Rear View Access Part # by Model

450

1 Drive Motor, 3 Phase 9376-319-001 | 9376-329-001 | 9376-329-001 | 9376-326-002 1
2 | Rod, Motor Mtg 9497-222-004 | 9497-222-004 | 9497-222-004 | 9497-222-004 1
3 | Motor-Bushing, Support 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 2
4 | Clamp for motor bushing 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 2
5 | Pulley, Motor 9453-170-003 | 9453-179-001 | 9453-175-002 | 9453-175-002 1
Set, Screw 9545-028-015

5 Split TaperBushing (motor pulley) 9053-077-001 | 9053-077-001 | 9053-077-001 2
* | Screw taper bushing 1/4-20x1 9545-018-024 | 9545-018-024 | 9545-018-024 3
6 | Bolt, Eye (1/4"-20x1/2") 9545-055-001 | 9545-055-001 | 9545-055-001 | 9545-055-001 1
* | Nut, 1/4 Elastic Stop 8640-414-003 | 8640-414-003 | 8640-414-003 | 8640-414-003 1
* | Link (open end) 9341-046-001 | 9341-046-001 | 9341-046-001 1
7 | Chain (Spring Tension) 9099-012-003 | 9099-012-003 | 9099-012-004 1
* Bracket Belt Tension, Mounts on Moter 9029-206-001 1
* | Nut, 10-32 8640-413-002 1
8 | Spring, Belt Tension 9534-151-000 | 9534-151-000 | 9534-151-000 | 9534-151-000 1
9 | Pulley, Driven 9453-173-002 | 9453-173-002 | 9453-176-005 | 9453-176-005 1
* Tolerance Ring 9487-234-004 | 9487-234-004 1
10 | Screw, 5/8™11 x 2" 9545-060-004 | 9545-060-004 1
11 | Washer-Flat, 5/8” 8641-582-032 | 8641-582-032 1
12 | Lockwasher-Flat, 5/8" 8641-582-018 | 8641-582-018 1
10 | Washer-Flat .675x2-1/2x1/4 8641-581-043 1
11 | Lockwasher-Exttooth, 5/8 8641-582-018 1
12 | Bolt, 5/8-11x1 1/2 9545-060-001 1
10 | Washer-Flat, .781x2-1/2x1/4 8641-581-044 1
11 | Lockwasher-Exttooth, 3/4 8641-582-020 1
12 | Bolt, 3/4-10-1 1/2 9545-057-004 1
13 | Bushing Taperlock (Pulley) 9053-078-002 | 9053-078-002 1
14 | Bolt, 3/8"-16 x 2" 9545-029-011 | 9545-029-011 3
15 | Washer, 3/8” 8641-582-003 | 8641-582-003 3
16 | Drive Belt 9040-079-002 | 9040-079-006 1
16 | Drive Belt 9040-076-005 | 9040-076-008 2
17 | Hose, Overflow to drain 9242-449-002 | 9242-449-003 | 9242-449-003 | 9242-449-005 1
* | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2
18 | Hose, Overflow Vent Top 9242-463-004 | 9242-463-004 | 9242-463-004 | 9242-463-006 1
* | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* Clamp, Hose to Vacuum Breaker 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 2
19 | Hose, Vacuum Breaker to tub 9242-458-003 | 9242-458-003 | 9242-458-003 | 9242-458-003 1
* | Vaccum Breaker Bracket 9029-077-001 | 9029-077-001 | 9029-077-001 | 9029-266-001 1
* | Inlet Cap 0935-135-001 2
20 | Hose, Pressure Switch 9242-175-004 | 9242-175-007 | 9242-175-007 | 9242-175-004 1
& Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 1
21 | Channel, Rear, 9947-032-001 | 9947-028-001 | 9947-028-001 | 9947-029-001 1
22 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
* | Nut, Spring 8640-399-004 | 8640-399-004 | 8640-399-004 | 8640-399-004 4
23 | Cover, Terminal Block 9074-267-001 | 9074-267-001 | 9074-267-001 | 9074-267-001 1

1

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Part # 8533-117-001 9/21 @




Key Description

*

Panel Assy., Back, Upper

T650
9444-014-001

10,11, 12

T750
9454-905-001

T950
9454-905-001

50 Lb. Pulley

T1450
9454-873-001

*

Panel Assy., Back, Lower

9444-013-001

9454-015-001

9454-015-001

9454-872-001

X

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

13

*

Nut, Spring

8640-399-008

8640-399-008

8640-399-008

8640-399-008

AR

28

Screw, To Base-1/4" x 3/4”

9545-030-002

9545-030-002

9545-030-002

9545-030-002

@ Part # 8533-117-001 9/21




Cylinder, Seals & Bearings Part # by Model

Key Description T650 T750 T950 T1450 QTY
* | Bearings and Seal Kit 9732-219-007 9732-219-007 9732-219-007 9732-219-009 1
* | Housing, Bearing- Assembly (items 9803-187-001 9803-187-001 9803-187-001 9803-209-001 1

#2-#6)

2 | Housing, Bearing 9241-181-004 9241-181-004 9241-181-004 9241-195-003 1
3 | Bearing, Front (Small) 9036-159-006 9036-159-006 9036-159-006 9036-162-002 1
4 | Bearing, Rear (Large) 9036-159-005 9036-159-005 9036-159-005 9036-162-001 1
5 | Spacer, Bearing 9538-170-001 9538-170-001 9538-170-001 9538-185-001 1
6 | Ring, Bearing Retainer 9487-238-004 9487-238-004 9487-238-004 9487-238-004 | 1
8 | Seal, Small V85A 9532-140-007 9532-140-007 9532-140-007 1
8 | Seal, Small V95A 9532-140-012

9 | Seal, Large V140A 9532-140-008 9532-140-008 9532-140-008 9532-140-008 1

10 [ Ring, Seal Mounting 9950-052-001 9950-052-001 9950-052-001 9950-062-001 | 1
11 | Tub Back Mating Ring 9487-261-004 9487-261-004 9487-261-004 9487-261-005 1

11G | Mating Ring Guard Shield 9950-052-001 9950-052-001 9950-054-004 9487-276-001 1
12 | Bolt, Tub End of Bearing Housing (7/16- | 9545-059-004 9545-059-004 9545-059-004 9545-059-004 | 6

14x1), Bolt from inside Tub

13 | Washer, Flat 8641-581-034 8641-581-034 8641-581-034 8641-581-034 6
14 | Screw-Hex Cap, 3/4"-10 x 3” (Bearing 9545-057-002 9545-057-002 9545-057-002

Housing to Frame)
14 | Screw-Hex Cap, 7/8"-10 x 3" (Bearing 9545-066-001 | 6
Housing to Frame)

15 | Washers Spherical 3/4 (Male half) (Bear- | 8641-588-001 8641-588-001 8641-588-001 6

ing Housing to Frame)
15 | Washers Spherical 7/8 (Male half) (Bear- 8641-588-003
ing Housing to Frame)

16 | Washers Spherical 3/4 (Female half) 8641-588-002 8641-588-002 8641-588-002 6
(Bearing Housing to Frame)

16 | Washers Spherical 7/8 (Female half) 8641-588-004 | 6
(Bearing Housing to Frame)

17 | Nut 3/4"-10 (Bearing Housing to Frame) | 8640-418-003 8640-418-003 8640-418-003 6
17 | Nut 7/8"-9 (Bearing Housing to Frame) 8640-437-001 6
18 | Pulley, Driven 9453-173-002 9453-173-002 9453-176-005 9453-176-005 1
* | Tollerence Ring 9487-234-004 9487-234-004 1
* | Screw, 5/8"11 x 2" 9545-060-004 9545-060-004 1
* | Washer-Flat, 5/8" 8641-582-032 8641-582-032 1
* | Washer-Flat, 5/8" 8641-582-018 8641-582-018 1
19 | Bolt, 3/8"-16 x 2" 9545-029-011 9545-029-011 | 3
20 | Washer, 3/8" 8641-582-003 8641-582-003 3
21 | Bushing Taperlock (Driven & Large 9053-078-002 9053-078-002 1
22 | Washer-Flat .675x2-1/2x1/4 8641-582-032 8641-582-032 8641-581-043 1
23 | Lockwasher-Exttooth, 5/8 8641-582-018 8641-582-018 8641-582-018 1
24 | Bolt, 5/8-11x1 1/2 9545-060-004 9545-060-004 9545-060-001 1
22 | Washer-Flat, .781x2-1/2x1/4 8641-581-044 1
23 | Lockwasher-Exttooth, 3/4 8641-582-020 1
24 | Bolt, 3/4-10-1 1/2 9545-057-004 | 1
25 | Tub & Cylinder Assy 9869-035-001 9869-025-006 9869-027-001 9869-026-001 | 1
* | Cylinder Assy 9848-145-001 9848-136-002 9848-136-001 9848-141-001 1

Part # 8533-117-001 9/21 @




22,23,24

Description
* | Tub Front

9974-018-001

9974-019-001

9974-019-002

9974-020-001

* | Gasket, Tub Front

9206-421-004

9206-421-002

9206-421-002

9206-421-003

* | Ring Assy, Tub Mtg-Front Clamp

9950-063-001

9950-055-001

9950-055-001

9950-061-001

* | Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

9545-029-009

9545-029-009

* | Nut 3/8"-16

8640-415-001

8640-415-001

8640-415-001

8640-415-001

ol i el e

@ Part # 8533-117-001 9/21



Door Lock Assembly (All Models)

——y

-y
1l

1
i

18

12
10

= 3
=
D=1 e
=\
=t "N
2K X
=% @
= N AN 2, 4
o Fo) 5 R
7 i
/|
22
8_/ \ 6
1
Key Description All Models QTY Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-031-001 1 14 | Ring, Retaining 9487-200-005 1
(includes #1 thru #22) 15 | Washer 8641-581-031 | 1
1 | Plate Assy, Door Lack e . 16 | Switch, Latching Sensing 9539-461-008 1
2 | Washer, Flat (SS or Brass) 8641-581-030 1 17 | Shield. Switch 9550-169-003 3
3 | Actuator, Latching Switch 9008-005-001 1 18 | Screw 4-40 x 5/8” 9545-020-001 2
4 | Pawl, Locking 9732:346-002 | 1 18 | Nut, Twin 4-40 8640-401-001 | 1
5 [ Washer, Spring 8641-569-003 | 1 19 [ switch, Locking Sensing 9539-461-007 | 2
6 | Ring, Retaining 9487-200-004 | 1 20 | Actuator, Switch Locking 9008-006-003 | 1
7 | Bracket Switch 9029-163-001 | 1 21 | Screw 440 x 1 18" 9545-020-003 |2
8 | Nut, Hex 10-32 UNF 8640-413-002 | 2 S T, R
9 | Spring, Actuating 9534-364-002 1 x| spacer Sensor 0538-182-001 %
10 | Screw, Hx. 10-32x 1" 9545-012-020 1 22 | Pin, Dowel (for door cam) 9451-181-004 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2 * | shim. Door Lock, Thin 9552-037-001 AR
12 ) Spring, Return 9534-364-001 [ 2 * | screw, Lock mtg 1/4-20 x 3/4” | 9545-018-014 | 3
13 | Pin, Guide 9451-193-001 | 1 * [ Lockwasher 1/4” Ext tooth 8641-582-007 | 3
* | Door Stud Pin, 3/16" x 3/4" 9451-181-004 1

Part # 8533-117-001 9/21 @



Gear Motor Door Lock Assembly

Key Description

Actuator Assembly (Includes
1-12, Rod NOT included)

9892-015-001

2

9892-015-001

9892-015-001

9892-015-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

aoaju|lbh|lW|IN]=

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

(NS I N T I

~N

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

[y

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

9914-137-015

Screw -Hxwshrhdslsems, 6-32
x 3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

11

Screw - hxwshdsl, 10-24 - 1.25f,
ctd

9545-046-007

9545-046-007

9545-046-007

9545-046-007

12

Standoff-Wire

9527-007-001

9527-007-001

9527-007-001

9527-007-001

Rod, Door Lock

9497-225-017

9497-225-015

9497-225-015

9497-225-016

Harness, Door Lock/Drain, P17

9627-796-002

9627-796-002

9627-796-002

9627-796-002

@ Part # 8533-117-001 9/21




Large Door & Hinge Group

Key Description T650 T750 T950 T1450 QTY
1 | Door Hinge Assembly (mounts 9955-030-001 9955-031-001 9955-031-001 9955-031-001 1
to tub front)
* | Door Assembly Complete 9960-309-001 9960-310-001 9960-310-001 9960-310-001 1
2 | Door Ring 9487-265-002 9487-275-001 9487-275-001 9487-275-001 1
3 | Door Gasket 9206-419-001 9206-431-001 9206-431-001 9206-431-001 1
4 | Door Glass Window 9635-016-001 9635-020-001 9635-020-001 9635-020-001 1
* | Red Wire (Door Close Switch) 8220-063-025 8220-063-028 8220-063-028 8220-063-036 1
* | Black Wire (Door Close Switch) | 8220-063-026 8220-063-029 8220-063-029 8220-063-037 1
5 | Switch, Door Hinge Close 9539-492-001 9539-492-001 9539-492-001 9539-492-001 1
(Plunger)
Top Door Hinge Leaf 9845-008-001 9845-006-001 9845-006-001 9845-006-001 1
Bottom Door Hinge Leaf 9845-005-002 9845-007-001 9845-007-001 9845-007-001
Thrd Form Screw, Door Mtg 9545-056-002 9545-056-002 9545-056-002 9545-056-002 4
5/16" x 5/8"
9 | Screw, Loading Door Hinge Mtg | 9545-014-009 9545-014-009 9545-014-009 9545-014-009 3
(5/16" x9/16" ss)
9 | Washer, Star 5/16 9913-134-003 9913-134-003 9913-134-003 9913-134-003 3
10 | Bracket Retainer support side 9046-094-001 9046-085-001 9046-085-001 9046-085-001 1
panel
* | Shim Large door 9552-036-001 9552-043-001 9552-043-001 9552-043-001 1
2 3
10

Part # 8533-117-001 9/21 @



Key Description T650 T750 T950 T1450 QTY
* | Shaft Assembly-Loading Door 9913-136-001 9913-136-001 9913-136-001 9913-136-001 1
(11-14)
11 | Shaft, Door Locking 9537-195-002 9537-195-002 9537-195-002 9537-195-002 1
12 | Cam, Locking 9095-051-001 9095-051-001 9095-051-001 9095-051-001 1
13 | Pin, Groove (1 1/4) 9451-181-005 9451-181-005 9451-181-005 9451-181-005 1
14 | Pin, Groove (3/4) 9451-181-004 9451-181-004 9451-181-004 9451-181-004 1
15 | Spring, Lock Cam 9534-360-002 9534-360-002 9534-360-002 9534-360-002 | 1
16 | Handle, Door 9244-091-001 9244-091-001 9244-091-001 9244-091-001 1
17 | Pin, Door Handle (groove) 9451-181-005 9451-181-005 9451-181-005 9451-181-005 1
18 | Trim, Edge 9578-092-005 9578-092-002 9578-092-002 9578-092-002 | 1
5 6 8

12

11

15

@ Part # 8533-117-001 9/21




Water Inlet & Rear Channel

Key Description T650 T750 QTY
1 | Channel Assembly, Rear 9947-032-001 9947-027-001 1
2 | Screw, #10B x 1/2 9545-008-026 9545-008-026 6
* | Clip, Spring nut 8640-399-004 8640-399-004 6
3 | Mounting Plate Water Valves 9452-813-001 9452-814-001 1
4 | Nut-Hes Keps, #10-32, 2B 8640-413-002 8640-413-002 2
5 | Valve, Water Inlet (dual outlet) (see Water Inlet 9379-183-012 9379-183-012 2

Valve Breakdown for individual parts)
6 | Screw, Valve Mtg 9545-008-026 9545-008-026 4
7 | Wire-Assy, Jumper, Yellow 8220-123-001 8220-123-001 1
8 | Shield over Water Valves Plastic 9550-194-001 9550-195-001 1
9 | Push Clip 9083-121-001 9083-121-001 3

10 | Vacuum Breaker 9610-001-001 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-077-001 9029-077-001 1
11 | Screw, #10B x 1/2 9545-008-026 9545-008-026 4
* | Clamp, Hose to Vacume Braker 8654-117-014 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-003 9242-458-003 1
* | Clamp, Tub End 8654-117-009 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 9242-453-020 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-013 9242-453-013 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-007 9242-453-007 1
13 | Clamp, Hose-Worm 8654-117-015 8654-117-015 12
14 | Hose, overflow Suds 9242-463-004 9242-463-004 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-008 8654-117-008 2
15 | Plate Assembly, Drive Mounting 9452-847-001 9452-847-001 1
16 | Nut-#10-32UNF, 2B 8640-413-002 8640-413-002 8
17 | VFD Delta “MS300” Drive 9375-035-006 9375-036-002 1
* | VFD “E" Drive (C3) 9375-028-010 1
* | Key Pad-Display Delta “MS300" Drive 9150-058-001 9150-058-001 1
18 | Cable-Data, Communication 9806-025-001 9806-025-001 1
* | Cable-Data, Communication 9806-015-001 1
19 | Bushing, 7/8 9053-067-002 9053-067-002 1
20 | Plug, 7/8 9545-041-006 9545-041-006 1
21 | Bracket, Terminal-Mounting 9029-265-001 9029-265-001 1
22 | Screw, #10B x 1/2 9545-008-026 9545-008-026 4
23 | Label-Warning 8502-639-001 8502-639-001 1
24 | Strip-Terminal Marker 9558-025-001 9558-025-001 1
25 | Terminal Block 9897-033-002 9897-033-002 1
26 | Screw-Phillips, 6ABx3/4 9545-031-010 9545-031-010 2
27 | Harness-Power, Terminal Block 9627-747-003 9627-747-003 1
28 | Bushing, 1” 9053-067-004 9053-067-004 1
29 | Terminal Lug, Solderless 8652-134-001 8652-134-001 1
30 | Lock-Washer extooth #10 8641-582-006 8641-582-006 1
30 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 9545-008-027 1
31 | Bushing, 3/4 9053-067-001 9053-067-001 1
32 | Braking resistors (200 ohm) 9483-004-002 9483-004-002 2
33 | Screw-#10Bx1/2 9545-008-026 9545-008-026 4

Part # 8533-117-001 9/21 @



11 7 8

9 33
10 5 27 35,36

19 23 24 26 25 1 2

DEXTER LAUNDRY, INC samicio. u usa
-

Made in the US.A.
Quality Since 1894

Dexter Laundry, Inc. + Fairield, lowa 52556
www dexteriaundry.com

20 22 21 29 3031 28 1 14

Key Description T650 T750 QrY
34 | Wire Assy, Jumper 8220-117-002 8220-117-002
35 | Screw, #6-32x5/16 9545-044-006 9545-044-006
36 | Nut, #6-32 8640-411-003 8640-411-003

*

Cover Controls

9074-267-001

9074-267-001

X

Screw-#10Bx1/2

9545-008-026

9545-008-026

*

Label-Warning, Notice

8502-761-001

8502-761-001

ol Bl Bl N S S

@ Part #

8533-117-001 9/21



Water Inlet & Rear Channel

Key Description T950 T1450 QTY
1 | Channel Assembly, Rear 9947-028-001 9947-029-001 1
* | Screw, #10B x 1/2 9545-008-026 9545-008-026 6
* | Clip, Spring 8640-399-004 8640-399-004 6

Mounting Plate Water Valves 9452-814-001 9452-814-001 1
Nut-Elastic stop, #10-32 8640-413-002 8640-413-002 2
Valve, Water Inlet (dual outlet) (see Water Inlet Valve 9379-183-012 9379-183-012 2
Breakdown for individual parts)

Screw, Valve Mtg 9545-008-026 9545-008-026

Valve, Water Inlet (Single outlet) (see Water Inlet Valve 9379-194-001 9379-194-001 2

Breakdown for individual parts)

Screw, M4x0 7 x 8mm

9545-064-001

9545-064-001

Wire-Assy, Jumper, Yellow

8220-119-002

8220-119-002

4

1
9 | Shield over Water Valves Plastic 9550-195-001 9550-195-001 1
10 | Push Clip 9083-121-001 9083-121-001 3
11 | Vacuum Breaker 9610-001-001 9610-001-001 1
12 | Vacuum Breaker Cap (Red) 0935-135-002 0935-135-002 3
* | Bracket, Vacuum Breaker 9029-077-001 9029-077-001 1
13 | Screw, #10B x 1/2 9545-008-026 9545-008-026 4
* | Clamp, Hose to Vacume Braker 8654-117-014 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-003 9242-458-003 1
* | Clamp, Tub End 8654-117-009 8654-117-009 1
* | Hose, overflow Suds 9242-463-004 9242-463-004 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 8654-117-018 2
14 | Plate Assembly, Drive Mounting 9452-847-001 9452-848-001 1
15 | Nut-#10-32UNF, 2B 8640-413-002 8640-413-002 4
16 | VFD Delta “MS300” Drive 9375-036-025 9375-037-002 1
* | VFD Cooling Fan 9819-016-001 9189-017-001 1
* | Wire assy Brown, 3" 8220-057-035 8220-057-035 1
* | Wire assy Red, 3” 8220-057-036 8220-057-036 1
* | Key Pad-Display Delta “MS300"” Drive 9150-058-001 9150-058-001 1
* | Cable-Data, Communication 9806-025-001 9806-025-003 1
17 | Bushing, 7/8 9053-067-002 9053-067-002 1
18 | Plug, 7/8 9545-041-006 9545-041-006 1
19 | Bracket, Terminal-Mounting 9029-265-001 9029-265-001 1
20 | Screw, #10B x 1/2 9545-008-026 9545-008-026 4
21 | Label-Warning 8502-639-001 8502-639-001 1
22 | Strip-Terminal Marker 9558-025-001 9558-025-001 1
23 | Terminal Block 9897-033-002 9897-033-002 1
24 | Screw-Phillips, 6ABx3/4 9545-031-010 9545-031-010 2
25 | Harness-Power, Terminal Block 9627-747-003 9627-747-003 1
26 | Bushing, 1” 9053-067-004 9053-067-004 1
27 | Terminal Lug, Solderless 8652-134-001 8652-134-001 1
28 | Lock-Washer Extooth #10 8641-582-006 8641-582-006 1
29 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 9545-008-027 1

Part # 8533-117-001 9/21 @




12 11 10 8 9 16 25 26 44 30 33

C ;‘E ‘ l "
o NS |
M‘z i R <. AT
i i
15
13 1 4 14 31

18

21 27 20

Key

Description

28, 29

T950

T1450

*

Cover Controls

9074-267-001

9074-267-001

*

Screw-#10Bx1/2

9545-008-026

9545-008-026

*

Label-Warning, Notice

8502-761-001

30 Braking resistors (160 ohm) 9483-004-003 9483-004-003 2
31 Screw-#10Bx1/2 9545-008-026 9545-008-026 4
32 Wire Assy, Jumper 8220-117-002 8220-117-002 2
33 Screw, #6-32x5/16 9545-044-006 9545-044-006 4
33 Nut, #6-32 8640-411-003 8640-411-003 4
1
1
1

8502-761-001

@ Part # 8533-117-001 9/21




10
N
(A
4 ———> 4
Vacuum Breaker (_4
4
11 / Tub Inlet

Front Soap Dish

Soap Flush
Setup Front Soap Dish
T900 Coin

T650 & T750

Part # 8533-117-001 9/21 @



C2 C1

Tub Inlet

3,57 =———>p < 6,8

Front Soap Dish

Soap Flush
Setup New Front Soap Dish
T950, T1200, & T1450

Key Description

1 | 9242-453-006 Hose-water,20” 1/2 1.D. 1

2 | 9242-453-009 Hose-water,23"” 1/2 1.D 1 1 2
3 | 9242-453-018 Hose-water,29” 1/2 1.D 1
4 | 9242-453-020 Hose-water,18” 1/2 1.D 4 4 5 3
5 | 9242-453-021 Hose-water,31" 1/2 1.D 1

6 | 9242-453-022 Hose-water,43"” 1/2 1.D

7 | 9242-453-023 Hose-water,40” 1/2 1.D 1
8 | 9242-453-024 Hose-water,37" 1/2 1.D 2 1

9 | 9242-453-025 Hose-water,19” 7/8 1.D 2

9 | 9242-453-026 Hose-water, 25" 7/8 1.D

10 | 0935-135-002 Fill Cap, (Red) 3

11 | 8615-118-001 Fitting-Cross, 1/2" 1 1
* 18654-117-015 Clamp 1" SS 14 12 14 14
* | 8654-117-017 Clamp 1 1/4” SS 4 4

@ Part # 8533-117-001 9/21



Water Inlet Valve Breakdown Part # by Model

Key Description

* | Valve, Water Inlet (includes 1 thru 6) -
Invensys

3

T650
9379-183-012

6 4

T750
9379-183-012

2

T950
9379-183-012

T1450
9379-183-012

QTY

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (EPDM)

9118-049-003

9118-049-003

9118-049-003

9118-049-003

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

¥x|ojlun| AlWIW [N |~

Optional Diaphran (Viaton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

NINININININININ

Key Description

T650

Optional Water Valve

T750

T950

T1450

QTY

Dual Coil Water Valve Mueller

9379-192-001

9379-192-001

9379-192-001

9379-192-001

Valve Water Body Complete(no coil)

9379-192-002

9379-192-002

9379-192-002

9379-192-002

Diaphragm Mueller

9118-054-001

9118-054-001

9118-054-001

9118-054-001

9183-046-001

9183-046-001

9183-046-001

9183-046-001

9089-051-001

9089-051-001

9089-051-001

9089-051-001

Filter Mueller
10 Coil Mueller
11 Diaphragm Assembly Mueller Includes

9785-001-001

9785-001-001

9785-001-001

9785-001-001

NINININNI= ]~

Part # 8533-117-001 9/21 @




Description

* | Single Coil Water Valve Mueller

9379-194-001

9379-194-001

1 | Valve Water Body Complete
(no coil)

9379-194-002

9379-194-002

Diaphragm Mueller

9118-055-001

9118-055-001

3 | Filter Mueller

9183-046-001

9183-046-001

Coil Mueller

9089-051-001

9089-051-001

@ Part # 8533-117-001 9/21




Drain Valve Group Part # by Model

< e PDTIC 2 »]= U
1 Valve, Drain (includes #2 thru #11 9379-202-001 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-023 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001

Part # 8533-117-001 9/21 @



Notes

@ Part # 8533-117-001 9/21



Chassis and Drain Part # by Model

Key Description T650 T750 T950 T1450 QTY
1 | Base Assy,Frame 9945-143-002 9945-112-002 9945-128-002 9945-133-002 1
2 | Outer Tub Assy 9930-167-001 9930-148-003 9930-156-001 9930-155-001 1
* | Tub & Cylinder Assy 9869-035-001 9869-025-006 9869-027-001 9869-026-001 1
3 | Tub Front 9974-018-001 9974-019-001 9974-019-002 9947-020-001 1
* | Gasket, Tub Front 9206-421-004 9206-421-002 9206-421-002 9206-421-003 1
4 | Ring Assy, Tub Mtg-Front Clamp 9950-063-001 9950-055-001 9950-055-001 9950-061-001 1
5 | Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 9545-029-009 9545-029-009 9545-029-009 1
6 | Nut 3/8™16 8640-415-001 8640-415-001 8640-415-001 8640-415-001 1
7 | Bolt, 1/2" -13 x 2" (Tub Mounting 9545-017-013 9545-017-013 9545-017-013 9545-017-013 2

to Frame)
8 | Nut, Wizloc 1/2" x 13 8640-417-005 8640-417-005 8640-417-005 8640-417-005 2
Washer, Flat 1/2" 8641-581-026 8641-581-026 8641-581-026 8641-581-026 2
10 | Hose, Tub to Drain Valve 9242-464-001 9242-456-001 9242-456-001 9242-459-001 1
11 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 8654-117-014 8654-117-008 2

12 | Valve, Drain 9379-202-001 9379-202-001 9379-202-001 9379-202-001 1
* | Screw, Valve to Base 1/4ABx3/4 9545-030-002 9545-030-002 9545-030-002 9545-030-002 2
* | Washer, Flat 1/4 8641-581-018 8641-581-018 8641-581-018 8641-581-018 4
13 | Hose, Drain Valve to Tube 9242-457-001 9242-457-001 9242-457-001 9242-457-001 1
* | Clamp, Hose (Drain Valve to 8654-117-014 8654-117-014 8654-117-014 8654-117-014 2

Tube
14 | Tube Assy, Drain 9915-124-002 9915-124-002 9915-124-002 9915-129-002 1
15 | Clamp, Hose (Tube to Frame 8654-117-014 8654-117-014 8654-117-014 8654-117-014 1
Bracket)
16 | Hose, Overflow Tub To Drain 9942-449-002 9942-449-003 9942-449-003 9942-449-005 1
Tube
* | Clamp, Hose 8654-117-018 8654-117-018 8654-117-018 8654-117-018 1
* | Tube, Suds overflow 9242-463-004 9242-463-004 9242-463-004 9242-463-006 1
* | Clamp, Hose 8654-117-008 8654-117-008 8654-117-008 8654-117-008 2
17 | Hose, Pressure switch 9242-175-004 9242-175-007 9242-175-007 9242-175-004 1

Clamp, Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

—

Part # 8533-117-001 9/21 @




2 56

@ Part # 8533-117-001 9/21



Electrical Components - Top Compartment

Key Description T650 T750 T950 T1450 QTY
1 | Trough Assy,Controls 208-240 volt (all parts 9857-259-001 | 9857-260-001 | 9857-262-002 | 9857-264-001 1
below #2-#43 & trough)
* | Trough only 9839-018-001 | 9839-018-001 | 9839-018-001 | 9839-017-001
* | Screw, Trough Sides 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026
* | Lockwasher Exttooth #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006
2 | Spreader-Chanel, Trough 9081-136-001 | 9081-136-001 | 9081-136-001 9081-136-001
Screw, Mtg #8Bx1/4" 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
3 Tr?niformer, Control (Secondary Voltage to 115 | 8711-004-001 | 8711-004-001 8711-004-001 8711-004-001 1
volts
* | Screw, Mtg #8Bx1/4" 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 4
4 | Screw GRN. #10-32x 1/2" 9545-008-027 | 9545-008-027 | 9545-008-027 | 9545-008-027 1
5 | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 1
6 | Lug, Grounding 8652-130-037 | 8652-130-037 | 8652-130-037 | 8652-130-037 1
7 | PCB assembly Relay Main 9473-006-001 | 9473-006-001 | 9473-006-001 | 9473-006-001 1
* | Support, Edge Holding 9548-285-001 | 9548-285-001 | 9548-285-001 | 9548-285-001 6
* | Harness, P17 Drain/Therm/Sol 9627-796-002 | 9627-796-002 9627-796-002 9627-796-002 1
* | Harness P19/Water Valve 9627-795-004 | 9627-795-004 | 9627-795-004 | 9627-795-004 1
* | Harness P8/P16 9627-794-001 | 9627-794-001 | 9627-794-001 9627-794-001 1
* | Harness P20/P21 9627-793-001 | 9627-793-001 | 9627-793-001 9627-793-001 1
* | Bushing , Wire 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 2
* | Standoff Twistlock 9527-002-002 | 9527-002-002 | 9527-002-002 | 9527-002-002 3
8 | Terminal Block Assy, POWER 9897-026-004 | 9897-026-004 | 9897-026-004 | 9897-026-004 1
* | Screw, Mtg 8Bx3/8" 9545-045-012 | 9545-045-012 | 9545-045-012 | 9545-045-012 2
9 | Switch, Pressure 9732-315-001 | 9732-315-001 | 9732-315-001 9732-315-001 1
* | Harness P5/Pressure Switch 9627-908-008 | 9627-908-010 | 9627-908-012 | 9627-908-014 1
10a | Support-PCB, 3/8", Edge Holding 9458-285-001 | 9458-285-001 | 9458-285-001 | 9458-285-001 1
13 | Transformer, (Step Down) 120/24VAC 50/60hz 8711-009-006 | 8711-009-006 | 8711-009-006 | 8711-009-006 1
* | Screw, Transformer Mtg #10Bx1/2" 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 4
* | Lockwasher #10 exttooth 8641-582-005 | 8641-582-005 | 8641-582-005 | 8641-582-005 4
14 | Fuseholder 9200-001-002 | 9200-001-002 | 9200-001-002 | 9200-001-002 1
* | Fuse 1.5 amp 8636-018-001 | 8636-018-001 1
* | Fuse 2.5 amp 8636-018-004 | 8636-018-004 1
15 | Label Fuse 1.5 amp Rear 8502-716-001 | 8502-716-001 1
15 | Label Fuse 2.5 amp Rear 8502-716-002 8502-716-002 1
16 | Angle Support Trough 9081-178-001 | 9003-278-001 9003-271-001 1
* | Screw, Trough Bracket 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
17 | Channel-Support, Trough 9081-171-001 | 9081-172-001 9081-172-001 9081-173-001 1
* | Screw, Mtg #8Bx1/4" 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 4
18 | Channel-Support, Dispenser 9081-108-001 | 9081-108-002 | 9081-108-001 9081-155-001 1
2

Screw, Mtg #8Bx1/4”

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Part # 8533-117-001 9/21 @




Electrical Components - Top Compartment

@ Part # 8533-117-001 9/21



Control Panel Part # by Model

Description

Panel Control Assembly(panel
only)

9989-559-001

9989-560-001

9989-560-001

9989-561-001

* | Screw, to Side Panels 5/16, Hxw- 9545-008-026 9545-008-026 9545-008-026 9545-008-026 4
shrhdundct #10Bx 1/2"
2 | Plate-Latch, Top 9452-625-001 9452-625-001 9452-625-001 9452-625-001 2
3 | Nut, #8-32 8640-412-005 8640-412-005 8640-412-005 8640-412-005 4
4 | Locator Panel 9355-001-001 9355-001-001 9355-001-001 9355-001-001 1
5 | Screw Fil[HDCR 10Bx1/2" Guide 9545-008-023 9545-008-023 9545-008-023 9545-008-023 1
6 | Spacer Pushbutton (Micro) 9538-192-001 9538-192-001 9538-192-001 9538-192-001 1
7 | Pushbutton Control (coin)[Blue] 9035-062-001 9035-062-001 9035-062-001 9035-062-001 1
7 | Pushbutton Control (coin)[Black] 9035-062-002 9035-062-002 9035-062-002 9035-062-002 1
8 | Retainer Pushbutton (Micro) 9486-160-001 9486-160-001 9486-160-001 9486-160-001 1
9 | Nut Hexelasticstop #4-40 8640-424-002 8640-424-002 8640-424-002 8640-424-002 2
10 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 9538-157-018 9538-157-018 5
11 | PCB assembly Control /Display 9473-010-001 9473-010-001 9473-010-001 9473-010-001 1
STOP
12 | Nut Elasticstop #6-32 8640-411-002 8640-411-002 8640-411-002 8640-411-002 4
13 | Nut-Hexkeps, #6-32 8640-411-003 8640-411-003 8640-411-003 8640-411-003 1
14 | Harness LEDPCB 9627-797-001 9627-797-001 9627-797-001 9627-797-001 1
* | Harness Doorlock, Switches 9627-791-004 9627-791-005 9627-791-005 9627-791-007 1
15 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 9538-157-018 9538-157-018 2
16 | PCB assembly Mode lights 9473-005-001 9473-005-001 9473-005-001 9473-005-001 1
17 | Nut Hexkeps #6-32 8640-411-003 8640-411-003 8640-411-003 8640-411-003 2
18 | Accecptor-Coin, Optical 9021-092-002 9021-092-002 9021-092-002 9021-092-002 1
19 | Retainer, Coin Accecptor 9486-149-001 9486-149-001 9486-149-001 9486-149-001 2
20 | Screws, Torx, T-10, 4Bx3/8ss 9545-053-002 9545-053-002 9545-053-002 9545-053-002 4
21 | Switch Assembly Emergency 9732-223-001 9732-223-001 9732-223-001 9732-223-001 1
Stop (includes wire harness)
22 | Spacer Plastic #8x5/16 E-Stop 9538-157-020 9538-157-020 9538-157-020 9538-157-020 2
23 | Plate to mount e-stop button 9452-725-001 9452-725-001 9452-725-001 9452-725-001 1
24 | Nuts-Hexkeps, #8-32 8640-412-005 8640-412-005 8640-412-005 8640-412-005 3
25 | Plastic Shield over main PCB 9550-184-001 9550-184-001 9550-184-001 9550-184-001 1
26 | Nuts-Hexkeps, #8-32 8640-412-005 8640-412-005 8640-412-005 8640-412-005 3
27 | Nameplate,Control Panel (Blue) 9412-235-002 9412-213-002 9412-207-002 9412-215-002 1
27 | Nameplate,Control Panel (Black) 9412-235-001 9412-213-001 9412-207-001 9412-215-001 1
28 | Motor Ass'y, Door Locking (see 9892-015-001 9892-015-001 9892-015-001 9892-015-001 1
Door Lock Group for parts break-
down)
29 | Nuts-Hexkeps, #8-32 8640-412-005 8640-412-005 8640-412-005 8640-412-005 4
* | Battery 8612-001-001 8612-001-001 8612-001-001 8612-001-001 1
30 | Cable, USB 9806-022-001 9806-022-001 9806-022-001 9806-022-001 1
* | USB Retainer 9486-159-001 9486-159-001 9486-159-001 9486-159-001 3
31 | Screw-Torx T10, #4-40x3/8ss 9545-053-002 9545-053-002 9545-053-002 9545-053-002 2
32 | Nut, Spring 8640-399-008 8640-399-008 8640-399-008 8640-399-008 2

Part # 8533-117-001 9/21




950 L

o=

goon

b

18

21

@ Part # 8533-117-001 9/21



Labels and Diagrams

Key Description

* | Wiring Diagram and Schematic, 9506-874-001 9506-875-001 9506-876-001 9506-877-001 1
Coin

* | Transient Voltage Surge Sup- 8507-330-001 8507-330-001 8507-330-001 8507-330-001 1
pressor Infomational

* | Label High Voltage Warning 8502-614-004 8502-614-004 8502-614-004 8502-614-004 1

* | Label Fusing & Installation 8502-619-004 8502-619-003 8502-619-003 8502-619-008 1

* | Label Quality 8511-001-002 8511-001-002 8511-001-002 8511-001-002 1

1 | Label Warning Door Opening 8502-757-002 8502-757-002 8502-757-002 8502-757-002 1
(Blue)

1 | Label Warning Door Opening 8502-757-001 8502-757-001 8502-757-001 8502-757-001 1
(Black)

2 | Label Warning Risk of Injury 8502-759-002 8502-759-002 8502-759-002 8502-759-002 1
(Blue)

2 | Label Warning Risk of Injury 8502-759-001 8502-759-001 8502-759-001 8502-759-001 1
(Black)

3 | Label Dispenser (Blue) 8502-756-002 8502-756-002 8502-756-002 8502-756-002 1
Label Dispenser (Black) 8502-756-001 8502-756-001 8502-756-001 8502-756-001 1

* | Booklet Owners 8514-296-001 8514-296-001 8514-296-001 8514-296-001 1

a NEVER ALLOW CHILDREN TO

OPERATE THE MACHINE
GBS oy AY IN OR AROUND MACHINE

DO NOT TRY TO OPEN DOOR WHEN

THE DRUM IS STILL TURNING
YOU SEE WATER IN THE WINDOW
ANY CYCLE LIGHT IS STILL ON

LATERED ')

<!
et N
QP
o e o

IF POWER IS INTERRUPTED

THERE WILL BE A 2-J MINUTE DELAY
BEFORE THE DOOR CAN BE OPENED

Part # 8533-117-001 9/21 @



Section 9:

Coin Handling

Parts:

Wiring Diagrams

& Schematics &
maintenance Procedures

@ Part # 8533-117-001 9/21



Optical Coin Acceptor

Starting after serial# 515483

Key Description T650 T750 T950 (047
Optical Coin Acceptor 9021-092-002 9021-092-002 9021-092-002 1
Replacement Optical Sensor 9801-099-001 9801-099-001 9801-099-001 1
Screw, Highth Bar, 3mm 9545-039-002 9545-039-002 9545-039-002 2

sl

U el R

Part # 8533-117-001 9/21 @



Electronic Dual Coin Acceptor

Key Description

Electronic Coin Acceptor 9021-077-001

@ Part # 8533-117-001 9/21



Kit - Electronic Acceptor Conversion for C-Series Washers
(USA and Canada)

Key Description T650 T750 T950 T1450 QTY

KIT - Electronic Acceptor Con-
version for C-Series Washers
(USA and Canada)

Contact the Dexter Factory
for Other Countries

9732-301-004

9732-301-004

9732-301-004

9732-301-004

Electronic Coin Acceptor (USA
and Canada)

9021-077-001

9021-077-001

9021-077-001

9021-077-001

Harness for Electronic Coin
Acceptor

9627-909-001

9627-909-001

9627-909-001

9627-909-001

Transformer 120/18VAC

8711-015-001

8711-015-001

8711-015-001

8711-015-001

Wire Assembly - Blue

8220-001-338

8220-001-338

8220-001-338

8220-001-338

Wire Assembly - Orange/
White

8220-001-235

8220-001-235

8220-001-235

8220-001-235

Coin Chute for Electronic Drop

9119-028-001

9119-028-001

9119-028-001

9119-028-001

Nut - Hex Elastic Stop

8640-424-002

8640-424-002

8640-424-002

8640-424-002

Screw, Torx

9545-020-004

9545-020-004

9545-020-004

9545-020-004

Screw, Hex

9545-045-001

9545-045-001

9545-045-001

9545-045-001

Label, Informative

6102-017-001

6102-017-001

6102-017-001

6102-017-001

Label, Warning

8502-730-001

8502-730-001

8502-730-001

8502-730-001

Instructions, Installation

8507-466-004

8507-466-004

8507-466-004

8507-466-004

Coin Chute for Electronic Drop

9119-030-001

9119-030-001

9119-030-001

9119-030-001

ol I B ST N N B

Part # 8533-117-001 9/21 @




Electronic Acceptor Coin Drop

Setting the electronic coin acceptor switches

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
setting the switches for the desired country and currencies.

1. The electronic coin acceptor has switch settings depending on the coins and country. See the table
below for available values of the left and right coin inputs for the available countries.

WARNING: turn power off before and leave power off when changing the switches of the
electronic coin acceptor.

2. Turn power back on and test coins to ensure proper operation.

EMP 500.12 v5
EN It

0,25CADo, 1 0,250sD
0, 25CAD99 1 1,000sD
1,00CAD 2
1,00CAD11
2,00CAD

50 T 0036595 14/14
5D32 338CAD3/05

Token, 880
Token. 990

Dip Switches

@ Part # 8533-117-001 9/21



Coin Acceptor Switch Settings

United States

ON ON
25¢ AND $1 (NO_TOKENS
i (YT R stusTvny
123456738 910 111213141516
OFF OFF
ON ON

25¢ (NO TOKENS)
NORMAL SENSITIVITY

12345678 910 11 1213 14 15 16

OFF OFF
ON ON

$1 (NO TOKENS)
NORMAL SENSITIVITY

910 111213 14 15 16

OFF OFF
ON ON

25¢, $1 AND .880 TOKEN
NORMAL SENSITIVITY

12345678 9 10 111213141516

OFF OFF

ON ON

25¢ AND 880 TOKEN

e N R sensmviy
12345678 910 111213141516

OFF OFF

ON ON

$1 AND .880 TOKEN
NORMAL SENSITIVITY

723456178 910 111213 14 15 16

OFF OFF
ON ON

.880 TOKEN
NORMAL SENSITIVITY

910 111213 14 15 16

OFF OFF
ON ON

25¢, $1 AND .390 TOKEN
NORMAL SENSITIVITY

12345618 910 111213 14 15 16

OFF OFF
ON ON

25¢ AND .990 TOKEN
NORMAL SENSITIVITY

12345678 910 111213 14 15 16

OFF OFF
ON ON

$1 AND .990 TOKEN
NORMAL SENSITIVITY

72345678 910 111213 14 15 16

OFF OFF
ON ON

.990 TOKEN
NORMAL SENSITIVITY

970 111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input

$1 — one pulse on right washer/dryer input

.880 TOKEN — one pulse on left washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-117-001 9/21 @



Coin Acceptor Switch Settings

Canada Canada

ON ON ON

25¢, $1(0LD & NEW), $2(OLD & NEW) 25¢, $1(0LD & NEW), $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY w m AND .880 TOKEN NORMAL SENSITIMITY

12345678 9101112114118 910 111213 14 13 18

OFF OFF OFF
ON ON ON

$1(0LD & NEW) AND $2(OLD & NEW) $1(0LD & NEW), $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITVITY m m AND 880 TOKEN NORMAL SENSITIVITY

910 1112 13 14 13 18 910 1112 13 14 15 18

OFF OFF
ON oN

25¢ AND $2(0LD & NEW) 25¢, $2(0LD & NEW) AND
(NO TOKENS) NORMAL SENSITMITY m M 880 TOKEN NORMAL SENSITIVITY

910 1112131413 18 91011121314 13 16

OFF OFF OFF OFF
ON ON ON ON
25¢ AND $1(0LD & NEW) 25¢, $1(0LD & NEW) AND
— (NO TOKENS) NORMAL SENSITVITY W R B0 TOKEN NORWAL SENSTIVITY
OFF OFF OFF OFF
ON ON ON ON

25¢ (NO TOKENS) 25¢ AND .880 TOKEN
NORMAL SENSITIVITY m m NORMAL SENSITIVITY

TS e SRTERAES LT
OFF OFF OFF OFF
oN N N oN

$2(0LD & NEW) $2(0LD & NEW) AND
(NO TOKENS) NORMAL SENSITIVITY m M .880 TOKEN NORMAL SENSITIVITY

T2345678 90121377516 T2345678 9M0M12131W1516

OFF OFF OFF OFF
ON ON ON oN

$1(0LD & NEW) $1(0LD & NEW) AND
m m (NO TOKENS) NORMAL SENSITMITY m % 880 TOKEN NORMAL SENSITIVITY

OFF OFF OFF OFF
ON ON ON ON
25¢, $1(NEW ONLY), $2(NEW ONLY) 25¢, $1(NEW ONLY), $2(NEW ONLY)
m m (NO' TOKENS) NORMAL SENSITMITY m m AND .880 TOKEN NORMAL SENSITMTY

12345678 9101121311515 12345678 9101121311516

TI1345678 910N WIBIE

OFF OFF OFF OFF
oN N ON oN

$1(NEW ONLY) AND $2(NEW ONLY) $1(NEW ONLY), $2(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITMITY m m 880 TOKEN NORMAL SENSITIVITY

TZ345678 9M1121IMWTGEI6 910111213 14 15 16

OFF OFF OFF
ON N ON

25¢ AND $2(NEW ONLY) 25¢, $2(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITMITY m M 880 TOKEN NORMAL SENSITIVITY

91011121314 15 16 910111213 14 1516

OFF OFF OFF OFF
oN N ON oN
25¢ AND $1(NEW ONLY 25¢, $1(NEW ONLY) AND
m m [Ng TOKE:?S)( NORMAL %ENS\TMT‘( m m .8820 %O&EN NORM/\)L SENSITIVITY
OFF OFF OFF OFF
oN ON ON oN
2(NEW ONLY, 2(NEW ONLY) AND
m m E;N(g TOKENS) )NORMAL SENSITIVITY m m ss58((] TOKEN N)ORMAL SENSITIVITY
OFF OFF OFF OFF
ON ON ON oN

$1(NEW ONLY) $1(NEW ONLY) AND
(NO TOKENS) NORMAL SENSITMITY m % 880 TOKEN KORMAL SENSITIVITY

910111213 14 15 1

9 101112131415 15

OFF OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-117-001 9/21



ON

——

EEEEEaa;
OFF
ON

TZ345678

Col

Canada

ON
e
OFF
ON

910 11121314 15 16

25¢, $1(0LD & NEW), $2(OLD & NEW)
AND .990 TOKEN NORMAL SENSITMITY

$1(0LD & NEW), $2(0LD & NEW)

n Accep

tor Switch Sett

ON
OFF
N

AND .990 TOKEN NORMAL SENSITIVITY

T2345078

ON
ST
OFF
ON

910 11121314 13 15

o

NQgs

Canada

25¢, $1(0LD & NEW), $2(OLD & NEW),

.880 and .990 TOKEN NORMAL
SENSITIVITY

$1(0LD & NEW), $2(0LD & NEW),
880 AND .990 TOKEN NORMAL
SENSITIVITY

OFF OFF OFF OFF
ON oN N ON

25¢, $2(0LD & NEW) AND
,990 TOKEN NORMAL™ SENSITVITY

12345678 3WMA1ZB#IEI6 123545678 910MIZISHBI

OFF OFF OFF OFF
ON oN N ON

m 25¢, $1(0LD & NEW) AND m

.990 TOKEN NORMAL SENSITIVITY
12345878 12345678

25¢, $2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW), .880 AND
990 TOKEN NORMAL ™ SENSITIVITY

910 1112 13 14 15 16 9101 2131 15 16

OFF OFF OFF OFF
ON oN N ON

m 25¢ AND .990 TOKEN m

NORMAL SENSTTVITY
ST T BT
OFF

OFF OFF OFF
ON oN N ON

$2(0LD & NEW) AND
1990 TOKEN NORMAL SENSITIVITY

25¢, .880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

910 111213 14 16 16 910 11121314 15 16

OFF OFF OFF OFF
ON oN ON ON

$1(0LD & NEW) AND M

.990 TOKEN NORMAL SENSITIVITY
TZ345578

$1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

an"""nn"

T2345678

o R T FCT 131 T
OFF OFF OFF OFF
ON ON ON ON

m 25¢, $1(NEW ONLY), $2(NEW ONLY) m

AND .990 TOKEN NORMAL SENSITIVITY
910 111273 16 15 16 12345678 9101112131451

OFF OFF OFF OFF
ON ON ON ON

$1(NEW ONLY), $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), $2(NEW ONLY),
880 AND .990 TOKEN NORMAL
SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY), .880
AND .990 TOKEN NORMAL
SENSITIVITY

910 11121314 15 16 910 11121314 15 16

OFF OFF OFF OFF
ON oN N ON

m 25¢, $2(NEW ONLY) AND m

.990 TOKEN NORMAL SENSITIVITY
12345878 9UA2BUTEIS 1235750678 90MRISUBIS

OFF OFF OFF OFF
ON oN N ON

m 25¢, $1(NEW ONLY) AND m

.990 TOKEN NORMAL SENSITIVITY
12355878 123575578

25¢, §2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

910 111213 14 15 16 910 11 1213 14 15 16

OFF OFF OFF OFF
ON oN N ON

$2(NEW ONLY) AND
1990 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY), .880 AND
.990 TOKEN NORMAL SENSITIVITY

910 111213 14 15 16 T23545878 9M0MHRIZWIGIE

OFF OFF OFF OFF
ON oN ON ON
— 50 ToBN Hor .

.990 TOKEN NORMAL SENSITIVITY
TZsisETe EEEEERA]

OFF OFF

$1(NEW ONLY), .880 AND
.990 TOKEN NORMAL SENSITIVITY

910 1171213 14 15 16

OFF

910 111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-117-001 9/21 @



Maintenance Instructions

Electronic Acceptor

Cleaning the electronic coin selector
The EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Clean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
find solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Optical sensors may be cleaned with a soft brush Location of the optical sensor within coin outlet.
very carefully with an air spray duster.

@ Part # 8533-117-001 9/21



T-650 Schematic

CONTROL _|_IIIIII|\P &=
TRANSFORMER FUSE _
L1 BLK/RED 240V L1 X1 RED RED 4 RED 115VAC FUSED
Nom<“r:
! 115VAC 115VAC COM
12 BLK/BLU 12 X2 BLK/BLU
DOQR_LOCKED
- o SWITCH DQOR LOCKED
= g :
L3
CRERE =2 == reo ~ THERMOACTUATOR #1
ERENE s o @© ° P12 LOCK
x [=x |= s |5 < Z ORG/BLU AAN— BLU
a (9]
N S |a DOOR, LATCHED THERMOACTUATOR #2
. 2 |c K3 UNLOCK
= |2 WHT/RED P17-3 RED BLU
o ORG | ORG p15| xM 3
GND ‘ _
YEL YEL p14 xm DOQR_LOCK
GRN/YEL YEL YEL P13 D p17-5 WHT/RED  MOTOR BLU
s N
GRN/YEL K1 k6]
= = _ +24RTN| P21—1  WHT P20—1 [am
N @ L1 L L3 DCM - Mis e DA lock e pp1-4  BLK o4 qM..@%ﬁmmm
VIEWED FROM THE WASHER'S FRONT BLK P4-3 |,
THE_CYLINDER IS TO ROTATE CCW 24vDC m P19-1 ORS — YEL
AT THE START OF ALL CYCLES. . H_v._wnu © K1 HOT WATER
< VARIABLE ORG _u_uwllm 2400 [-LOCK v._uL.th . VALVE #1 veL
T b FREQUENCY =31 28S ZAC L-NTR = = COLD WATER
5 -
2 DRIVE 231155 ore vor—z |P8=6 RED/ORG P16=6 gy &I ¥idp1g s VALVE #2
13 s} vor—1 |BB=Z RED/YEL P16-7 WHT/BLU _ preey YEL
MOTOR RY-45 L] ORG co-2l PB=8  WHT/BLU P16-8 AWn 171 CoLD WATER
2 mﬂ%mmz PORT STEP—DOWN co—1P8=9  WHT/ORG P16-9 p<1 < = wivrn PO # veL
e TRANSFORMER _ _ P11 Faaana
< “ Ry—11 R [PB=11 BLU P16—11rm
m [ SERIAL
i = PORT 1 | P16—1 ALTERNATE
- WHT  ,—
I ﬂzﬁ SHELD GR0_ L) D T [P16—2_ _WHT __ _| PROGRAM SWITCH DR
EMERGENCY, RED RED P1=11 4 (OPTIONAL) @
m&n_w_._wu " w m BRN/YEL BLU
S! |
° —J
_ USB| USB CABLE FOR PROGRAMMING //H\
(D) MoToR GRN CRNEZ-4 _Dlnmv PORT| WITH USB DRIVE LGRN
ORG RIGHT COIN OPTIONAL] “Po—2 = :
LEFT COIN RED 55— S P3—1  WHT P7-1(on
OPTO SWITCH P @[P3=2  wdT P7=21; onsed WATER VALVES
BLU " _P23-7| © Q|B3=3 WHT P7=3 | oinsE— H2 — HOT SOAP
—P23-5 | = — —2 PREWASH — COLD SOFTENER
PR3—4 = o[p3ze _ WHT P7=6 |ooy P1-2 82 - SO 5E
RED P23-3]+5VDC 3[P3—7 WHT P77 oo ] [ PI=1
BLU pp3-2]DCOM  M[p3-8 wir  p7g] _. y
_ o B3t +iawe  [pite—wir—proolC SoER obeLs
_w - A oG ORGP5-8 LED
3 =32 L Hien| £278 | mopEL PCB
8 Il INPUT
0 | PRESSURE 1 _PS—4| bR
g “ SWITCH il ORG P5—
24 > RED P5—2
1| = 2] <m_.h YEL P5—1
2 L Low P/N 9506—874—-001A
40 LB EXPRESS COIN, VF DRIVE, 208-240V
WITH START AND STOP BUTTONS
ORG
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND Boamg_ ong

SCHEMATIC

208—240V—1/3PH—-60HZ

®

Part # 8533-117-001 9/21




T-650 Diagram

ZHO09—Hd¢/ L —
SNOLING dOLS ANV LNVIS HLM
OVAO¥T—80T ‘3AIMA 4A ‘NIOD 81 OF

V100—-+/8-90S6 N/d

31YNY3LTY

25N Fazivavg |
gy g1 | unown |

_ dY 61 _

OVAOYC—80C  AVHOVIA ONIHIM

|

39
EE|

235W00¢ 0L
095WOG 38 LSNIN
HIQIM 3STnd NIOD

- 318YD Q3A3HS

|
|
"

|
|
—

1 _“

OVAYZ

YINYOISNVHL
NMOO—d3Ls

tid
—32id

£id
— ]
m—

—vzi:«eoomn_ 404

G 8sn I._._;_HT

N

|

Y s

HOLIMS 0LdO
NIOO 1437

Sid

T

[

AV13d NIVWN

)

0zd

me

|-

Qyvog LINOHI0_ J3INI¥d

s
E R -
X
[ee) |
ay _ _ a3y
k” "
o I
3% 1[0 o ! _HH_
3% an|0 o.ﬂ—”—” | X
| T
1F 910 G -
22 N[O O
mv ma/e
Eﬂﬂ
aND ZX /s IX
SYOLSISIY
ONIIVIE DINVNAQ xmﬁoﬂmﬂwﬁé
1o
ABOZ  AO¥Z
"ll _
/e
TIR7NE T T

e

DISPLAY

O INSERT CONS

O TIME REMAINING

:Elmd
L
[1

Qdv08_LINO¥ID Q3INNH 7
431108 LNOO—OMOIN

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

=k
:

— | — —LT_—I——————- e e | | —

r
!
|
!
!
1
|

Mova  NOILVOO1

IAA
HOLOW _“- NIvaia

0

WoLlLog

HONOYL TOHLINOD

a3¥/9¥0
ma/o¥o

2001 HOOINN
'SHOLVNLOVONNIHL

INO¥4 dOL

rIIIIIIIIIIIIL

w0
__ M_W_Wm
] wm_W_mw
§[o]
g
=Y
g ) ¢
o
g (jgE s
%
&
e

‘NOILYOOT

@ Part # 8533-117-001 9/21



T-750 Schematic

208-240VAC—1/3PH—B0HZ | BREAKER |
I e
CONTROL - ST —
TRANSFORMER FUSE |
L1 BLK/RED 240V L1 X! BLK/RED | RED M\ —-—RED RED 115VAC FUSED
_ 208V | 3
M 11SVAC 11SVAC COM
L2 BLK/BLU L2 X2 BLK/BLU DOOR LOCKED DOOR LOCKED
SWITCH SWITCH
< |w DOOR CLOSED -
L3 S |= SwITCH i
CHERE] 3 |5 a|\| RED THERMOACTUATOR #1
ENERE] 2 g @ o P12 LOcK
=~ |~ |= ERES = z ORG/BLU AR, BLU
N o DOOR LATCHED
g | SVITCH o Emmzmnmmmmam #2
2 WHT/RED _
GND S ORG | ORG pisiey | B3B3 ORG/RED . AAA, BLU |
‘ gl e B
RN/YEL YEL YEL P13 P17-5 WHT/RED  oldR BLU
.__wmz}m 3
= = L ORG P4-6 | 24rTNE2I=L WHT P20-1
" |© u e Lz oM oM WHT/RED pa-1 |0 "EATCi[Pe1-4  BLK  Ppo—4 ARV
VIEWED FROM THE WASHER'S FRONT =
THE CYLINDER IS TO ROTATE CCW BLKP4=3 Lo4vnc _ _ m P19-1 ORG oy YEL
AT THE START OF ALL CYCLES. DRAINFZo— - O k1] HOT WATER
=i ORG P7-115, T-LOCK| a - VALVE #1
S)  VARIABLE P72 Loa ne UNLoCKIEE= = P e o YEL
W n FREQUENCY 3| [foyERG AVAC Le-wrRiEE= =46 = pio- COLD WATER
T2 DRIVE SIS vor-2|P8=6  RED/ORG  Pl6-6key| = Kidlpio-sg VALVE #2
T3 & 5 ORG — = (2
T3 HOT-1 = WHT/BLU e YEL
MOTOR Rzas - ORG caLp-2{B8= BaH = M7 COLD WATER
Q DRIVE PORT STEP-DOWN coLp-1{P8=9  WHT/ORG P16-9%3| < VALVE #1
4 SYSTEM TRANSFORMER _ _ K2|pyg WHT/BRN e YEL
= &) g-1p  RinES=IL BLU Plé-ilienl
_.._I._ T “ [SERIAL
T T2 CABLE SHIELD GRD _C o |P16-1___ WH o« ALTERNATE DRAIN
N T Reenc Pz | & [P16=2 _ _wHT _1 PROGRAM SWITCH e
= EMERGENCY RED RED L (OPTIONALS
RED RED PI-1L |
STOP Bl BRN/YEL BLU
SWITCH 5
.
a S USB USB CABLE FOR PROGRAMMING
o GRN GRN Pe-4 I\ & PO e WITH USB DRIVE IGRN
(ORG RIGHT COIN OPTIONAL) po2 =) Z N
LEFT COIN RED Po-1 P3-1 WHT p7-1
OPTO SWITCH LU \u 9 «2lps=z WHT p7-p
Pe3-7| © ©[P3=3  WHT P7-3
- ® P34 wHT P7-4
pp3-5 | & =[P3-5 __ WHT P75
Pe3-a | = »lP3-6  wHT P7-6
RED Pp3-3 |+SVDC = [P3-7 _ WHT p7-7
BLU —2 |pcoM_ F[P3-8  wHT P7-8
= _ummmmw-mu +18VDC ' [P3-9  WHT p7-9 V¢ _ (OPTIONALY
. 31 e — LED OLDER MODELS
=3 Trian|reL [ 53-8 vopeL
I I orGPS-5 | TEDEL PCB
| PRESSURE -
| SWITCH ol R mlWMuLwl JUMPERS
Il 24 K RED PS-2
I YEL P51
22 Law P/N 9506—875—001A
50 LB COIN EXPRESS, VF DRIVE
WITH START AND STOP BUTTONS
ORG
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND Noosmg_ mmm

SCHEMATIC

208—-240V—1/3PH—-60HZ

57

Part # 8533-117-001 9/21




T-750 Diagram

ZHO9—HdE/1—OVAO¥Z—80C Wvd¥OVId ONlgm 7 7 e e =

SNOLLNG dOLS ONV LMVLIS HLM _
3ANA JA ‘SSTdX3 NIOD &1 0G _mcEEIh_N_ | —
¥L00—-G/8-9056 N/d 0y EDIVINE g a=x 3] |
AN n;_ Linowio _ o= %u_,m_zﬁmo_ —
99sWQa0e 0L N U oy = L
| _ oaguiog 38 1sW| ~~ _ |
S EEEm J ﬁ @ $_ N S ST SN EEEN RSN RSN EEae R J HIOWM 3STnd NIOD ~ XINO STIGON xm=||_
| | e ——— A —
318Y0 Q3A3IHS
— — | Y0 65N HUM — HOLMS 0LdO
—mz_§§8~a 404 NIOD 1431 —
LI : ]
c|® ° ] TN
[ 1 ) g g [
Yy z H
e . \: IRl
I i3 ] u s By _
g0l g109 — LD gz | 2 = I
¥3INALI0S G100 - ©d — i mu . 3= £ 0O o) —
e i - W — NIWHOISNVAL -H%& s N 2z a
dv0S 10H - ¢H (o sboudl} ox | gL 2 g
SIATVA_9IIVM — 8 o8 H_ _H g mum —
— OVASLL m NEi — mw 3 2
z 3 z
— — g (2 T Foa M _H o} 'l wm _ W w“m _nn. —
- - — = % .w 2
Rk ° 2 §=0|3 & —
— — @ | — = e — w e
o= L 6l 3 mn
] B |
N on I _ L ¢
W W 11O G~ __.% _Hm_
5 M e @ﬂ | _ _
oWo w.v £1 w w = L] o o~z —
g3 o L | g &4
ano g - ¥ 28
— X Ask IX m \®/ 34 —
SUOLSISIY YINYOISNVAL — w
ONDIVYE JIWYNAG
TOYLNOD - i [ mM m —
: — iz e & — Ll m /@ X
x
T T i g ~ 32 —
L= T f g
e/ 2 | @ MEE Z
ﬂﬂ» ) — — g —
| JOF 3
43 4 1 |
! o
| | i
1 na/oio
I | | |
T | |
r HONOYL T0ALNOD  NOILYOOT — —
g3 | |
TNE &
1 NN | EEEEEN  EEIEN  EEDE e J
= I
L L® i — e
u  soon = we | | L] |
£1— v SUOLVNLOVONAZHL .
. . INOY¥4 dOL  NOILYOOT
- s s —I NN BN R e e

@ Part # 8533-117-001 9/21



T-950 Schematic

208V—240V—1/3PH-60HZ

M7 Tcrcurr T ]
_ BREAKER _

4 o

LI —"2 ¢ —5

BLK/RED | FUSE |
L1  BLK 240VLL BLK/RED , RED, RED, 115VAC FUSED RED
208ViLt] 3 Xt 115VAC COM
F.F_ M 11SVAC
Ls pik w_.x\wwm w_mx\w_.c < |2 DOOR LOCKED DOOR LOCKED
BBk o |w CONTROL ESIS SWITCH SWITCH
N ~ |= TRANSFORMER DOOR CLOSED o
— SWITCH il
(=)
GRN/YEL c __ﬂ|.\.| RED _ b2 q:mmznmmmmznm #1
s IS ~ b ORG/BLU | A A A, BLU
=T o R DOOR LATCHED “ THERMOACTUATOR #2
o |n SWITCH
2 1S K3 UNLOCK
ENI7] WHT/RED = ORG/RED BLU
ha ORG | ORG P15 > PL7=3 4%
YEL YEL p1a = Pi7-4 DOCR LOcK
YEL YEL P13 P17-5 WHT/RED _pmwvwy  BLU
L o w |
=~ |= |= ke
L1 __ORG__ P4-6 | papTiP2l=l  WHT  P20-1 RIN
T | ® u e s DM oM WHT/RED Pa-1 |-°% ‘PARtNP21—4  BLK  po0-4 a_M.<<m>wmmu
VIEWED FROM THE WASHER'S FRONT L BLK P4-3 | _ ORG vy YEL
THE CYLINDER IS TO ROTATE CCW [F24VIC DRAIN w Pg=L
AT THE START OF ALL CYCLES. ORG P7— ToLOCK & Foi9-0 HOT WATER
@ VARIABLE ORG p7-2 |- A€ unLock ep ALVE B
T1 FREQUENCY =3¢ ORG 24VAC LR Z Kaoo
T2 n DRIVE 25|52 SpsfPo3 HOT WATER
o T3 T2 <S38S woT-aP8=6  RED/ORG P16-6 |y [ 5 K13 VALVE #3
z o ©| ORG P8-7 RED/YEL P16-7 P19-5 RED YEL
HOT-1|
2 B> - o AIP8=8 WHT/BLU ple-8 3] = 5
l MOTOR RORT STEP-DOWN coLp-1|P8=2  WHT/MRG P16-9 X1 <L s4fP17-1 COLD WATER
i DRIVE _ TRANSFORMER - 71="e P11 VALVE #2
SYSTEM 0o J-11 »2E.EF|| WHT/BLU prvey YEL
= R G
CABLE SHEILD IPl6-1_ WHT . —, ALTERNATE
dr < m &  [Pl6=P _ WHT PROGRAM SWITCH WHT /BRN YEL
EMERGENCY RED P12 o COPTIONAL> COLD WATER
SwircH _l./.|_ g - VALVE 830
GRN LEFT COIN ° RN FER S UsB USB CABLE FOR PROGRAMMING| s
(@ MOTOR foo—a e L PORT WITH USB DRIVE
(ORG RIGHT_COIN _OPTIONAL) (Po-2 Z
LEFT COIN P51 P3-1 WHT P7-1 P —] DRAIN
OPTO SWITCH - P_v 9 ww-m «H ww-m F-RINSE VALVE
— ) [P3= =
<D —e2a | o GEEE TS BRNYEL ) BLU
+5 VOC P23-5 W <[P3-5  WHT PI=5 brevasilo,
P23-4 v [P3-6 WHT P7-6 jcoM —
WeRoPROGESSOR RED pp3-3 |+SVDC 3 [P3=7  WHT P77 Jpy ] PEL ] wnmwox
7K 47K BLU pp3-p |DCOM  -[P3=8  WHT P7-8 | /e _
P53-1 | +18VDC "' [P3=9 _ WHT P7=9 " (OPTIONAL)
_ml 34, 31 OLDER MODELS
 LEFT CON | % £3-8 LED
2 32" | HIGH 2= MODEL
g _I N% pa=a [T =
m RESSUr rg] EE=SHUMPERS
| |ea RED™_P5-2
jand 21 YEL — P5-1
2 L Lov
24VAC P/N 9506-876—001A
60 LB COIN EXPRESS, VF DRIVE
ORG WITH START AND STOP BUTTONS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND Nooawoo_ ORG
RED SCHEMATIC 208-240V—1/3PH-60HZ

®

Part # 8533-117-001 9/21




T-950 Diagram

ZHO9—HdS/L—AOYZ—80Z  WWNOVIQ ONIMIM D

T

i1
|
|
|
|

SNOLLNG dOLS ONV LAVIS HLM [ —
i ik Ay = 0 |
— e e — diY m.N_ unoud | = H INIAAYG |
; a5 | | — r=siglso) |
faon m | _ %0505 38 LSNA _
/.MO\ . ﬁ I_ _ . o e e e e S S S J — HLOM 35TNd NIOD AINO STICON vﬁbl_ —
| | fr— g T ]
L [|]bre | Lamsws B =] s
4 I | L o |
—‘_ [ F ¥ a
|m " T, m ou. n ) |_ _, o —
- [ r =) g
| |LEZo T ! ” mm i f. s
I 3 HiD | s B|P _
L 22 = g 0
_ _ OVAPZT 93 QVASIL M mm m _ MW - M © ° _
sam sy & I S : ||
BNl d100 - £2 — S L | EE] _.m._ e i3
wavaios 183 < 23 g uﬁ I Sg ] ;¢
gzl 1 =u 3 T % || = & =i ||
dv0S 1OH — ¢H T o " M w m-w 2
SINTVA IR — — ; = o — | o _\ ||__ g 2 2 —
- = “ __|| - m mn
. _ i | | [k |
>L 1 O G~
3% w0 o | N _
1f [0 o | — |
mw Mo © — — X s —V_Ar—|_| — — m mWM W N —
HINYOISNVIL " % /@ M Wn
— — 0¥INOD — — 5l XzE _
\ﬂ.‘u kﬂ« i | m @ m
BERis= " N g 2E _
— 18 ' [ | / M @ m m —
oD SIRVRAD — — [ | ol xS
- | S MOtE-
| 7 1| O i |
P4
_ : = |
] | EEE | |
- " — HONOYL TOMINOD  INOLLYOO1 — — _
|
| I & INWA — —
1 ﬁH HOLOW ”- Nivya — — ¥01  M00INN —
- £ , SHOIMLOMOMIKL INO¥4 dOL  :NOILYOOT
- mm .IZO_._.M:_ L —I — e — B.E.nh uzoh«\ool_ r EEDEN BN AN N SN SN e e e N e L

@ Part # 8533-117-001 9/21



T-1450 Schematic

T T
208V—240V—1/3PH—60HZ _. o |_|_
BLK/RED | Fuse |
L1  BLK 240VLL BLK/RED 4RED, (~\ _REDISVACFUSED RED
208VILL X1 11SVAC COM
FF— 3 11SVAC
BLK/BLU BLK/BLU
WL BK ., L X2 s B DOOR LOCKED DOOR LOCKED
s CONTROL = |~ SWITCH SWITCH
N = = |= TRANSFORMER DOOR CLOSED o
— SWITCH o
GRN/YEL == 5 THERMOACTUATOR #1
._.|.|._. m < __ml\lmmu =] P2 Lock
<5 x 2 ORG/BLU A, BLU
= = SIS DOOR LATCHED
PN 1 SWITCH THERMOACTUATOR #2
2 |5 WHT/RED K3 UNLOCK gy |
o ORG | ORG p15 < =
YEL YEL p14 = DagR LOCK
YEL YEL P13 D P17-5 WHI/RED (e BLU
[l 2 K|
= |= |= ] HOT WATER
= ORG___P4-6 \P2l-l  WHT P20-1 RTN _ VALVE #2
: @ Lt Le L3 DCM MI6 WHT/RED Pa—i -0 ‘PATNPe1-4  BLK P20-4| |3 Pio-1 ORG o YEL
VIEWED FROM THE WASHER'S FRONT BLK  P4-3 | ,.up, i HOT WATER
THE CYLINDER IS 10 ROTATE CCV [+24vDC VALVE #1
AT THE START OF ALL CYCLES. IRAIN W Ki3b10-5 RED L
@  veRrmbLe mwlmmum%»a TLooK ORG/RED = HOT WATER
m Tt FREQUENCY 235 ORC e4vac |c-wrelP8=4_ WHT/RED Ple-4lg |2 Fipio-5 VALVE #3
2 Hw T2 DRIVE S3 s wor-2P8=6  RED/ORG  P16-6 AWn _Az_uQ-H P
2 13 Cods B 1¢3| org roT-1|P8=7 _RED/YEL P16-7=1< = COLD WATER
< ST — COLD-2(=2— oy VALVE #2
MOTOR SERIAL _ —
" DRIVE q_ STEP-DOWN coLD-1 0 P11 WHT/BLU Feaaaast YEL
SYSTEM w© TRANSFORMER _ _ cOLD WATER
= & J-11 RN
) . Bl y—— S
=] [an] -
2 came SHELD GG S el WHL . BLiERAN SwiTcH COLD WATER
e T < Mmoo P16=2 — WHT | (OPTIONALS VALVE #3
EMERGENCY RED REDPL-2 Joy
STOP _l./.mu RED PI-1 |4 &5 FOR PROGRAMMING I
SWITCH 5 3 WITH_USB DRIVE DRAIN
.
<
D) MOTOR RED LEFT COIN RED P-4\ P U5 USB LABLE o VALVE
RIGHT COIN — [y LEFT COIN WHT/P2=3 = BRN/YEL 9 BLU
LEFT COIN /RED RIGHT COIN OPTIONALY] | [Pa=2 w
OPTO SWITCH(CABE o [GRED/WHT RIGHT COIN OPTIONALD [ pa-1 S . wwH_m «nﬁ EZ=L ke
BLU p23=7 & SlER-a —waT P7=3 [ e AGRN
X @|P3-4 WHT P74 |yasH .
+5 VOC p23-5 ©  X[P3-5 WHT P7=5 lerewa
INSIDE P23-4 = o[P3-6  WHT P76 lcm
oc%m MICROPROCESSOR P23-3 |+SVDC 3 [P3-7 WHT P7-7
PAYM 47K 41K e L/ _. (OPTIONAL
DEVICE 34 -1 OLDER MODELS sy M.
L CON T ba=g LED &8 Toe
[[32 HIGH pa—2—|MODEL PCB
PRESSURE P5-4 INPUT
| RESSUR 0RG) o= JUMPERS
I |2 D” ps-p
i 2l YEL— P5-1
2 | LOW
24VAC P/N 9506—877-001A
90 LB COIN EXPRESS, VF DRIVE
ORG WITH START AND STOP BUTTONS
ORG
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ RED wo _I_ m7\_>|_|_ O NO@' NN_.O/\' \_ \(du _U _I_ _ @O _I_ N

®

Part # 8533-117-001 9/21




ZHO9—HdS/L—A0YZ—802  NVHOVIA ONIYIM

N0 1 SEBS MO a1 08 ey
V100—££8-9056 N/d Jeny | ¥DIVIUE

gy ¢zl unodo |

_1§<m.N_
@_ _-IIIIIIIIII
A 7

235wooz OLf |
035WOoG 39 1SN ~ -
HLQIM 3STnd NIOD

r i |
Ll H | press =E wE |
— _ | N7 || o |
: e | 2 1 .
[ | e : ;|
I — ] | - z . :
! 2 Wil BILHIEE
i 3z [ (o)
— OVAPZ ©} OVAGIL -”Mﬁw m Mm m _ MM M —
EINBOISNVAL TaowEELe 3= o4 H H_ _H £ u
c =
£ _ -l - SIAIE = D
a 3 _m| s == m w_Hm_ 'l _ Mm _ m mum g —
| - — ==Y < — b3 _ M M
(@) ol e i ° £ =ig ||
3 1 (=Eh E: | o= el
m N 5] _“il | M“ Fsid — — y |_ _| m mn —
i ee bR \
O ...Vﬂ% ¢ 0 G pal:] — " Sl — — —
LN 83 N[O O _ﬂmuLm — gl | —
<< N — — X M Lx — E( B
._4_ MINYOISNYAL e a Iof.
= — — I08INOD — — gl ()2 —
B wlw /@M
_ N BN S [
' 1 / z m _
_ B D ol
| g 2
_ - 1! - |
. |
| {3l === |
r — HONOYL TOHLNOD  *NOILYOOT —
 — | |
— 58 L® il — a7 —
| e
. m . M.| o ”- . w.a_x«m — — Smocmi INO¥4 dOL  ‘NOILYOO1 —

@ Part # 8533-117-001 9/21



Notes

Part # 8533-117-001 9/21 @



Section :10
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

@ Part # 8533-117-001 9/21



Transformer, Electrical -39 models

WCO0650XA-39EC4X 230 volts 50hz  Single Phase
WC0750XA-39EC4X 230 volts 50hz.  Single Phase
WC0950XA-39EC4X 230 volts 50hz.  Single Phase
WC01450XA-39EC4X 230 volts 50hz  Single Phase

Component

Circuit Breaker 5198-211-002 5198-211-002 5198-211-002 5198-211-002 1
Instructions, Transformer Connect 8507-449-002 8507-449-002 8507-449-002 8507-449-002 1
Manual-Opeators 8514-228-002 8514- 1
Controls Transformer, 200/250-24V | 8711-004-003 8711-004-003 8711-004-003 8711-004-003 1
50Hz.

Water Valve 9379-183-013 9379-183-013 9379-183-013 9379-183-013 2
Diaphragm Invensys (EPDM) 9118-049-001 9118-049-001 9118-049-001 9118-049-001 2
Diaphragm Invensys (Viton) 9118-049-002 9118-049-002 9118-049-002 9118-049-002 2
Water Valve Single 9379-194-003 9379-194-003 2
Diaphragm Mueller 9118-055-001 9118-055-001 1
Wiring Label , Schematic & Diagram | 9506-534-001 9506-536-001 9506-538-001 9506-541-001 1
Wiring Harness, Power Terminal 9627-747-006 9627-747-006 9627-747-006 9627-747-006 1
Block

Wiring Harness Main, 1.5 9627-914-001 9627-914-001 9627-914-001 9627-914-001 1
Hose Assembly, Inlet 9990-027-014

Part # 8533-117-001 9/21 @




Drain Valve Group 50 HZ

< De ptio >

1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

9, 10,11

@ Part # 8533-117-001 9/21




Key

Door Lock Motor Assy # by Model 50Hz.

Description

Actuator Assembly (Includes 1-10, Rod
NOT included)

9892-015-002

2

9892-015-002

9892-015-002

9892-015-002

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 24V

9586-001-003

9586-001-003

9586-001-003

9586-001-003

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

Motor & Gear Assembly 24V

9914-137-014

9914-137-014

9914-137-014

9914-137-014

OV|oN|Jojun|h,|W]IN]|=

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

—_
o

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

—
—

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-027

9545-012-027

9545-012-027

9545-012-027

—
N

Standoff-Wire Saddle

9527-007-001

9527-007-001

9527-007-001

9527-007-001

*

Rod, Door Lock

9497-225-

9497-225-013

9497-225-015

9497-225-016

*

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-001

9627-796-001

[l el il Y Y e e Bl SR B Y R B

Part # 8533-117-001 9/21 @




Notes

@ Part # 8533-117-001 9/21



T-650 -39 Schematic

/HOS—Hd 1l —A0%C

OILVINAHOS

[EE]
TI97518 _oomEoow ANV 99SWQS N3IMLIE 38 LSNW HLAIM 3STNd NIOD _
J|_:._m S8
SNOLLNE dOLS ANV LYVIS HLM
AOST ‘INMA A ‘NIOD SSRdX3 €1 0%
v100-688-9056 N/d N M zz KINO STIOON X~
[=Gd 13X EIN (57 — |1
mumn mmw “ 5Y0T Ve &
Sy3dANP |- 15 HOLIMS I 2
1NdNI mlﬂm | | 3NSS3d " m MR
d0d 300N | 559 Liax_byo Mo T a2e |, g %4
S1300N ¥3AT0 i 8-5d 940 I AT E[Wod L3
(WNOILAO) ._ PN o T _e-cdl  oangy+ [1=Z £ =
[B=Zd _IFAM __8-%d] =
WOVITE || Mo T —7tal s oanor [£o5d
anL g0 — 12 aav_ —Lt=id NODHG— ik —LolE ows
¥3INALIOS 410D - 2D 2= d [[hsvmanal 249 1 ¢l =
[C=Zd —_IAM _&=7d
801 10H — LH e ey I W s A
dv¥0S 10H - ¢H snee— 7SS 8
SINWA_SIIVR o I L N ] LD
— =
. B @)
T 3JAYA €SN HLIM 140d 0 SOLON
zm\oH/ ININNVHIO0Yd ¥O4 ERTON:S asn .
B3 HOLIMS
e [ e (WNOILdO) 1 Y a3 _|./.l_>ozuon%nw
— = T dfz-ra a3 Y] B
ATWA HOLIMS AYS90dd [~ AR 91d] S e T FARN
JYNYIALWY " IAM ~ [-9Ld] w (1 G T3S TV
NIvyd 1¥0d (] y
Tiq] WE[T=9Td M@ TI=8d| N =T = | S
=D ”MM%._,; NH8/LHM Hhd gy =lo o WILSAS 3
—0d T = eps —8d|i-a100 e 3ANE &
d3lvm @100 4| = [F=aTd E/TIR B8 -a10 ovwmz[z=zaTIK LN ¥OLOW
D Raed 18/1HM S "-um:n_ T3K/J38__ 7—8d|L-IoH £l
mﬂw& EANA S-6Hdipl A3 Ub=a1d 590/039  9-8d|z-loH 0 -
L et e Baar T m =9 —Bd [uIN->1 AON3ND3Y4 L T
1 NN _Ildﬂuyd S ZEIYOONN ;TS EEIINO)
Y31VM LOH [ — — SIT0AD TIV 40 LAVLS 3HL LV
RETUR IV, 590 T=61d w 91d TIV/NEE 1=8d|Nwa M2 3LvIOY OL SI ¥3ONMAD IHL
N* IATVA OQAvTH £—¥d g AINOY4 SMIHSYM 3HL WO¥4 A3IMIIA
SALVM LOH p—0cd g v—1¢d HOVI| T—¥d 0349/ IHM 9N WOa € @ N
df—=0¢d THM  F—Fcd|Nwvz+ 001 8—Fd — OJ0 < < T - =
oot 5714 =i} | s ® VR
ma ey O/ NIACEE ax TBA/NE
5007 4000 S ~ SR 13K —
t X
T v_wm%«_ a39/950 ATty [F1d 080 080 S—— x
T# HOLVNLOVOWYIHL HOLIMS SE N
AN © @3HOLYT ¥00Q
e n18/940 z x
%001 zid © eEY] ol g3
L# HOLVNLOVONYIHL a e a3 -
& a3so10 ¥ooa X3 &
HOLIMS o@D > YINMOISNVHL X
@3x4007 Y00 HOLIMS TOHINOD @
@34007 ¥00a X z1
na/>g cjmesma | 4l
I WOD OVARL NPT
LX Firooz
@39 @3Snd OVAE 039 CERRELALE] T7 A0SC ST T
d3y/>8a

_._. y3IMVINE LINJYID |
[

Ryl

ZHOS—Hd 1 —JVAOLC

®

Part # 8533-117-001 9/21




T-650 -39 Diagram

= r

MENEEN  NEEDEN PSRN PR PEEDEN  PERDEN RN PEEDE RN R R e J
1 LOCATION:  BOTTOM LOCATION: BACK
LOCATION:  TOP FRONT THERMOACTUATORS — i
UNLOCK ~ LOCK DRAIN ¥ MOTOR - [ |
— DOoR — — VALVE ‘” T2 |
m<_~_.o_,mn ORG/BLU . @ -
— ORG/RED — r L —
NN NN I |
DOOR 3 o fo GRN/YEL —
LOCK c B
| e | =
soom LOCATION:  CONTROL TROUGH l— |
LATCHED
SWITCH [
— I
_ _ ORG/BLU b -
£ T SRR 1
— ¥ | WHIZRED | —
|
M PRESSURE
O | S o e L
— 2 Mw S o] — [ m_.x\m_._w_.x 'RED .
R 1JO! S | - | |
| Seo B | B
3 2 @ = / — 230V 200V| DYNAMIC_BRAKING
— o 1 | e 0 — RESISTORS
Ny
z = AN | CONTROL
Mo 8 / — TRANSFORMER —
— Ww/ ! 5 — X1 24V X2 —
GEINA o —1
w Y~ m i — BLK/RED . =
— : 28 BF — ATERMATE — N o o|n 2,
PROGRAM SWITCH 1 O Ol &8
— — — BLK/BLU — — O o2 g <
10 | i oo
— ns 2 — BlU _ YEL
H IS P15 —-OR RED |7 RED
e X _l — i — P14 —YEL RED _|W._v RED —
. I
— E nm 2 =) _ P13 —EL D —
T = e 4 Rep X1
_uunu b4 — P12 —{RED
m mnm S _ =8 | s 2 P11 —] BLY —
— m 2 3 = - v HIE] S
& . g 35 e e
m Q
g[=]e 3 ﬁ g2 | £ | I
3 2 3 H 2 - WATER VALVES
El 2 7a N | x5 H2 — HOT SOAP
o oF , —= i orca | e SE HH — — HT — HOT TUB
oz R &
I o Jo 3 % (Bl 4o 5B , % - 818 7
AEIEE / prng I = I
— glz |2 o \ o b 7 — | : WATER VALVES
g 8 e > sldel o [ RED/ORG ¥ 1 g RS
z o E] 7 | wir/ReD 1 | —i ] T (12)
° / 7y 3 [CorG/RED | ° | g™
L e ) | =lbmm— : . | ey o )
[ Lt - 1 T WHT/BRN L _ — — i N
7 i FOR PROGRA! P! - &
/ = e _
WITH USB DRVE — _ — l
— \N\ SHIELDED CABLE _ _|_ | WHT/BRN
———————— e ' —4 T
— | -VRX MODELS ONLY /l/’/l —=JCOIN PULSE WIDTH — r — . . o e . e = _ h r — s === =
_ K 7K _l ~ MUST BE 50mSec | |
0 B 51 T3 T con 7 |70 200mSec
CUSTOMER % T e
| PAYMENT o ok MCROPROCESSOR | CIRCUIT _lw_..cw_mw_
DEVICE D, | EMERGENCY BREAKER - "= P/N 9506—889—001A
_ ALTERNATE 40 LB COIN, VF DRIVE, 230VAC
_ STOP | S7 WITH START AND STOP BUTTONS

WIRING DIAGRAM

250VAC—=1PH—-50HZ

@ Part # 8533-117-001 9/21



T-750 -39 Schematic

230VAC—1PH-50HZ

| ALTERNATE FUSE

T ey

| ciRcurT BREAKER |

SCHEMATIC

BLK/RED
L1, BIK 230V L1 LK/RED JRED % RED 24VAC FUSED _ RED
200V]L;
24VAC COM _ BLUE
Le, w_.x\w__..m B DOOR LOCKED DOOR LOCKED
CONTROL SWITCH SWITCH
TRANSFORMER 5 |m|=|l= DOOR cLOSED o
L3 ~ |l swITCH o
— @ |2 a|.\.l_~_mU THERMOACTUATOR #1
clo|®2 o P12 LOcK
= z ORG/BLU , AAA, o BLU
N DOOR LATCHED
BLK SWITCH THERMOACTUATOR #2
UNLOCK
WHT/RED or6 | oRG pis P17-3 ORG/RED _, AN, BLU
¢ K1
GND t
VEL YEL p1a P17-4 mmmmmrnnx
GRN/YEL YEL YEL P13 H_ P17-5 WHT/RED ey BLU
GRN/YEL |w |w K1
— [
= = Z 17 +24RTN|PRI=]  WHT P20-1|RTN
L ORG _ P4-6 |LOCK = =
| @ uoe s DM oMe WHT /RED P4—1 |LATCH Pal-4 _ BLK pa0—4 HOT WATER
VIEWED FROM THE WASHER’S FRONT —. 24VDC
THE CYLINDER IS TO ROTATE CCW BLK P4-3 DRAIN| — - [aa} P19-1 ORG { 3 YEL
AT THE START OF ALL CYCLES. T-LOCK _ _ O HOT WATER
@ VARIABLE RED P71 [24VAC |\ nek[pg— - o F_ VALVE #1
T 1 FREQUENCY LK-MTR[Pg~ el x 900 5 RED e YEL
Te DRIVE o COLD WATER
- T2 HoT-2|P8-6  RED/ORG P16-6cy | = P19-5 VALVE #2
T3 veLpro HOT-1 [P8=7 RED/YEL Pl6-7l; WHT/BLU _ p~vey YEL
MOTOR R.J-45 ~C 24VAC cOLD-21 P8~ HT Ple-8 iy = COLD WATER
o mmw«mz Bl B2 SERIAC coup-1[P8=9  WHT/ORG Ple-ok3] < = P17-1 VALVE #1
2 K WHT/BRN vy YEL
< PN ky_1y RN [PS=11 BLU P16-11[RTN P11
_.__I._ “ _ ISERIAL
PORT.
1 T2 T CABLE SHIELD GRD \ J w EIH| F\ ALTERNATE wﬂﬂm/—\‘m
= RED RED P1-2 |7 & IP16=2  _WHT PROGRAM SWITCH
Mﬂmwmmzﬁ_‘/‘LmQ RED PI-1 1% o (OPTIONAL BRN/YEL (o) BLU
o0 varTs SWITCH S M
° S UsBlp12 USB CABLE FOR PROGRAMMING
) MoToR 0\ & PORT WITH USB DRIVE IGRN
2 = -
S P3-1 WHT P7-1 o
I 2 (e3=2 WHT P7-2 & RINSE WATER VALVES
o ©iP3-3 WHT P7-3 1 NSE H2 — HOT SOAP
m m |P3-4 WHT P7-4 1V ash H1 — HOT TUB
L  =[p35 WHT P7-5
= ulp36 WHT B7-¢ |PREWASH]| p1_p €2 — COLD SOFTENER
<] oM - ADD 67 - ¢olb TuB
>|[P3-7 WHT P7-7 Z|_ Pi-1 _ BLEACH
~lp3-8 WHT P7-8
= MIP3=9 ___WHT P79 V¢ _ COPTIONAL)
L oon |5 34, al LD OLDER MODELS
g - HGh| ORG! VE
8 |32 _ PCB
0 | PRESSURE |
m | SWITCH \ORG | ORG P5-3 JUMPERS
Il 24 | RED P5—2
I — 21 YEL | YEL P5-1
o | Low P/N 9506—890—001A
50 LB COIN EXPRESS, VF DRIVE
WITH START AND STOP BUTTONS
BLK/BLU
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ www\_@

250V—=1PH—-50HZ

@

Part # 8533-117-001 9/21




T-750 -39 Diagram

e |

TOP FRONT

LOCATION:

DOOR LOCK
MOTOR

r——=—-

LOCATION:  BOTTOM LOCATION:  BACK
] -” T3 1 m
DRAIN MOTOR 12
VE Ll
— d A @ —T1 |
r ﬂ WEEEEN NN N L VFD
W o m GRN/YEL
N NN NI S S e Iﬁ —

I
I
I
I
-

SNOLLNEHSNd

104 s

@

3Lv0I13Q W¥ON  MV3H

ONINVAZN 3nL O

AVidsia

SNI00 133sNl O

QYv08 LINDYID Q3LNI¥A NOLLNEHSNd/AV1dSIA

LOCATION: CONTROL TROUGH —
1
| | | |
4 b I
ORG/BLU
X m WHT/RED i
. | I i
N\, 7 PRESSURE
WM @ SWITCH _ -
3 XA — RN GRN/YEL
2 32 @ m ] v N h
g f= I 'L - I
Tl : =
o T XA |H / 1 — e O — —
o
a S~ |
HOM: AN | CONTROL
noAA 8 / — TRANSFORMER — —
23 Y X =
2 X1 24V X2
oMM I
m s N W
o
— IS N
g ) lol —
BON BBF — AteRwATE — i O ON 2 |
PROGRAM SWITCH _ — OO0t Ly
\ | | ©owg=
BLK N
= O U
i | L
P15 T— RED
_| — — P14 —EL RED —
a _ P13 —HEL —
_ £ — P12 —{RED S I
o
7 ﬂB m ] _“ W P11 —] BLU — —
o
i 8
=14 — = — —
s
u ﬁ 1 8° — 3 . WATER VALVES
g ia | %5 H2 — HOT SOAP
g2 Vs %nm i o HE — — HT = Hor TuB
Ox (3} 5|
I R G - G
/\ — o | WHT/ORG R — T —
/ o [ WHT/BLU n |
R
W m\ﬁn _”_ 7 [ henjors m 4 1 o WATER VALVES
7 i WH, [ | - I~
V / 4 [ ] _ — O
g g| > U L] 1 £ @ W.—Hmm%m..: Ly R d q
| A_ — 1 a o |- WHI/BRN _ — — WHT/BLY g o\ A
FOR PROGRAMMIN
"L Wi usB DRIVE — — I g
SHIELDED CABLE _ N | WHT/BRN
Ll I |
COIN _PULSE WIDTH — r L e e e e e _L r e
|

MUST BE 50mSec
TO 200mSec

WIRING DIAGRAM

7 AP | 7 >z=u_

CIRCUIT

greaxer L FUSE P/N 9506—890—001A
ALTERNATE 50 LB COIN EXPRESS, VF DRIVE

WITH START AND STOP BUTTONS

250VAC—1PH—-50HZ



T-950 -39 Schematic

®

Part # 8533-117-001 9/21

“l ALTERNATE _chmln
230V—1PH-50HZ AU
BLK/RED _I_Qmocz BREAKER _L
L1  BLK 230V L1 BLK/RED | RED RED 24VAC FUSED _ RED
200V/|L1 X1 24VAC COM  BLUE
Le, 24VAC < lolole
L3 EKEe A P Blxlx DOOR LOCKED DOOR LOCKED
- 2 CONTROL S |5 SWITCH SWITCH
N BLK = TRANSFORMER C|T DOOR CLOSED o
— SWITCH a
=)
GRN/YEL 2 _a|.\.l RED 12 THERMOACTUATOR #1
= o LOcK
x 2 ORG/BLU__ AAA,~BLU
T DOOR LATCHED THERMOACTUATIR #2
WHT/RED K305 UNLOCK g1
0RG | 0RG pis | = P17-3 ORG/RED
YEL YEL p14 O DOOR LOCK
YEL YEL kS MOTOR
P13 P17-5 WHT/RED  ~y BLU
LB B K6
z 1= Pp1-1  WHT _ ppo-1 RIN
i ORG__ P4-6 [lock +24RTN|P21= =
T |@ u ez DM oM WHT/RED P4-1 atch P2l-4 _ BLK _ Po-4 HOT WATER
VIEVED FROM THE WASHER'S FRONT BLK  P4-3 we4vic P19-1 ORG ey YEL
THE CYLINDER IS TO ROTATE CCW DRAIN w
AT THE START OF ALL CYCLES. RED P71 |aavac T-LOCK gl ] HOT WATER
@ VARIABLE UNLOCK] Q mmu<>_.<m #1 VEL
LES T FREQUENCY LK-MTR W 9193
- T2 T2 DRIVE s HOT WATER
) T3 Har-2 a4 VALVE #3
z T3 HOT-1 |[P8=7 RED/YEL P16-7 P19-5 RED YEL
N mmrmnrm YEL P7-2 |24vACcoLp-2 [P8-8  WHT/BLU P16-8 =4
A MOTOR B B2 PORT coup-t [P8=9  WHT/ORG P16-9 21 < slP17-1 COLD WATER
w - _ K2 |pyg VALVE #2
SYSTEM @ 160 oHvs | ) J-11 RN E_EF|| WHT/BLU e YEL
= ~ o SERTAL COLD WATER
2 2 / 3 IPI6-1_ WHT  ,—, ALTERNATE VALVE #1
[y = CABLE SHELD GRIN
A ~[1690HS|x L m &  [pi6=2 _ wT PROGRAM SWITCH WHT/BRN YEL
obw EMERGENCY ﬂ_.mwwﬁm 2 o <OPTIONAL> COLD WATER
Mo = PR e
° 5 > USB USB CABLE FOR PROGRAMMING| | o
r@ MOTOR fos=3 & PORT WITH USB DRIVE
[Pa=2 = DRAIN
Po— S p3-1 WHT WWL SN VALVE
L ©»lP3-2___ wHT —2
| 2 F-RINSE
P27 | o 4PEEa T P72 fuvse BRN/YEL () BLU
+5 VDC _p23-s| L = REWASH
INSIDE _P23-4 | = o»l[P3-6 WHT P7-6 lcomM P1-2 ADD
MICROPROCESSOR Pp3-3 |+5VDC 3 [P3=7  WHT P7=7 |y ] JPI=L
on BLEACH
4K 4K po3—2 |DcoM  AlP3=8  wHT P78 |y —
Po3-1 |+18VDC " [P3=9  WHT p7=9 " (OPTIONAL)
_|| 34, 31 OLDER MODELS
_ LEFT CON m ORG PS-8 LFD
3 [ [z~ [ v YEL] £3-& popeL PCB TAEE VALES
m | PRESSURE I Em_zcﬂﬂ.__wm - hor
g | s @0: Res—2> ° - mOM SOFTENER
: 24 RED” psS—p -
2, o S | [BE e g R
2 1 Low
24VAC| P/N 9506—891—001A
60 LB COIN EXPRESS, VF DRIVE
BLK/BLU WITH START AND STOP BUTTONS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ [ BLK/RED |
RED SCHEMATIC 250V—1PH—-50H/




T-950 -39 Diagram

IIIIIIIIIIIIJ

-

QCATION:

TOP FRONT

MOTOR

NO
—3dd  ¥3IMOd

SHOLVOIONI

DOOR LOCK

—— e e = E—
— LOCATION:  BOTTOM

J

[———-

LOCATION:  BACK

N

[O§O§O30R05O!

NidS  3SNIM  3SNRI  HSVM  HSYM
Qyvog LINOYID Q3N a3

YEL

(OPTIONAL)

ALTERNATE
_nﬂﬂ_ PROGRAM SWITCH
1

[o]8
=k
il
i

SNOLLNEHSNd

ONNIVAZY 3L O

Q¥vo8 LINDYID G3ININA NOLLNEHSNd/AY1dSIA

v

L |
=
MICRO—CONTROLLER
PRINTED CIRCUIT BOARD

=

l-—————--—FlIll—ﬁ

g

LG =
ZHOG—Hd |
A0EC

r_lllll

FOR PROGRANMING
T it uss oRNVE

H —T3
DRAIN MOTOR | 1, —}
— ) VALVE -” . I |
GRN/YEL
r L____BE ____ B | LI I | L
MENEEN  FEIDEN  PEEDEN PR PEEDEE  PEEDEN  PEEDEN DN | RN RN R e J
| |
LOCATION:  CONTROL TROUGH —
aa 1l !
2 u —
au TRANSFORMER
X1 24V X2 —
m.x\ane_ll_
- —
!
il
BLU 1 YEL
P15 —] [ RED
prac—EL ] RED —
P13 e Y0
- P12 —RED
{t 4 P11 By
Lm 3 =
{r o o
: I
>
&
3 _
«Q
=z
¥ —
Sa
I

P16
P18
Aj wn ;
=

COIN PULSE WIDTH
MUST BE 50mSec
TO 200mSec

r—--

e

===d

7 AMP |
7 AMP

CIRCUIT
BREAKER L FUSE ]
ALTERNATE

P/N 9506-891-001A
60 LB COIN EXPRESS, VF DRIVE
WITH START AND STOP BUTTONS

WIRING DIAGRAM  230V—1PH—-50HZ

@ Part # 8533-117-001 9/21



T-1450 -39 Schematic

r——_——— T
| ALTERNATE FUSE |
230V—=1PH-50HZ _|_I|IoL| |,|,Io|| 7,
BLK/RED [CIRCUIT BREAKER |
Ll  BLK 230VLL BLK/RED JRED . RED 24VAC FUSED  RED
a00viLi| 3 X1 24VAC COM _ BLUE
Le, m 24VAC Ll
L3 BLK/BLY BLK/BLL 5 1B&[= DOCR LOCKED  DOOR LOCKED
- 2 CONTROL T 9lsz SWITCH SWITCH
— (M
N BLK = TRANSFORMER [ DOOR CLOSED -
EERE— SWITCH o
w
GRN/YEL s __ﬁ|.\.l cED _ P12 qumznmmmmﬁ% #1
~ z ORG/BLU AAA——BLU
=T DAOR LATCHED THERMOACTUATOR #
SWITCH DN D 2
WHT/RED _ BLU
oG || 0RG pis gy P17-3 DORG/RED AN
YEL YEL pig .EE|_. DOOR_LOCK
YEL YEL P13][3 P17-5 WHT/Rep  MBTOR BLU
g O - S
~ X
L ORG  P4-6 |Lock +24RTN|P21-1 WHT P20-1 RN _ AL YEL
T |@ w2 Lz DoM M6 WHT/RED P4-1 |LaTcH Pal-4 _ BLK nm?»@.% P19-1 ORG oy
VIEWED FROM THE WASHER'S FRONT BLK  P4-3 pe4viC ~ o P19-2 HOT WATER
THE CYLINDER IS TO ROTATE CCW DRAIN| VALVE #1
AT THE START OF ALL CYCLES. T-LOCK W P19-3 RED YEL |
@ VARIABLE O UNLOCK| [} HOT WATER
T1 T FREQUENCY LK-MTR oz 19-5 VALVE #3
o 12 T2 DRIVE voT-2 = RED YEL
£ T3 T3 o < a7t
3 R-45 YEL P7-2 |2avac coLp-2P8=8  WHT/BLU P16-8l2 |~ K2 CI-D WATER
~ umw./_wm B ~._.>_. coLp-1|P8-9  WHT/ORG P16-9}>= P11 WHT/BLU Ay YEL
SYSTEM “ oy11  RN|P8-11 BLU ~11/rmy COLD WATER
100V = POk WHT/BRN Vit veL |
m -1 WHI _— ALTERNATE
1600HMs |k CABE SHELD Grot,/ n Qe Vi ] PROGRAM SWITCH COLD WATER
TLTeT N EMERGENCY RED || REDPI-2 ) YEL
STOP _l./.mu RED PI-1 |5 5 FOR PROGRAMMING
SWITCH 5 3 WITH_USB DRIVE
MOTOR * 58 O Use USB CABLE usB DRAIN_VALVE
©) =3 = PORT PORT BRN/YEL o) BLU
5o P3-1  WHT P7-1 PN
(&) _ P7—
L T @lp3-2  wHT 7-2 b _einse GRN
_pe37| o B33 WHT P78l =
x &[p3-4 WHT P7-4 hasH -
+5 V0C P23-5 S [P35 WHT P7=5 lprevas
INSIDE NU.N 3-4 = K _uwum WHT _Uwum M ADD s
MICROPROCESSOR 23-3 |+SVDC 3 |P3-7 WHT P7-7 fn—1 BLEACH WAILR VALVES
47 K 47 K Po3—2 | DCOM 3 H2 — HOT SOAP
232 1D ™ COPTIONAL HT = Hor TuB
34 OLDER MODELS - B TENER
_ LEFT CON - 3t pa-8 mw - mm% wm
PRESSURE PS-4 INPUT
| RESSUR 0RG) Be—a{ JUMPERS
I o4 PS-2
— 21 YEL[P5-1
2 | Low
24VAC] P/N 9506—892—001A
90 LB COIN EXPRESS, VF DRIVE
BLK/BLU WITH START AND STOP BUTTONS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND mooamwa_ L BLK/RED |
RED SCHEMATIC 230V—1PH-50HZ

®

Part # 8533-117-001 9/21




T-1450 -39 Diagram

1IIIII

LOCATION:  TOP FRONT

id
SYOLYOIANI

NidS 3SNIY  3SNI¥  HSYM  HSVM

Ld

IIIIIIIJ

UNLOCK

DOOR LOCK

NO
—34d ¥3MOd

"THERMOACTUATORS

Lok

ORG/BLU

LOCATION:

BOTTOM

DRAIN
VALVE

il

=

@]

L

—T3

LOCATION:

r

BACK

MOTOR 1

12 -

T

—_—

I
-J

LOCATION:

CONTROL TROUGH

1

LALE]

JOJOROROF0R0!

Qav08 LINJAID Q3ININd a3

[o]e

f[s

St

SNOLLNGHSNd

b=k

—
malj:

Qyv08 LINJYID Q3LNINd NOLLNBHSNA/AV1dSIa

ONINIVAZY 3N O
AVidsia
SNIoo 1u3sN O

[=wux]
| S
P20

I
[xs=~~-<] MICRO-CONTROLLER
<X/~ PRINTED CIRCUIT BOAR

P18

|

FOR PROGRAMMING
A WITH USB DRIVE

_--------_._—_—_—--_Fl-ll_ﬂ

COIN PULSE WIDTH
MUST BE 50mSec

TO 200mSec

FlIIIIIIIIIIII

L2 u
B TRANSFORMER
X1 24v X2
|
m.x\.mo_l
(gl eu/mw
!
L, |—|—%
By YEL
p1s [ RED
pr4a— YA RED L RED —
P13 —EL M g
- P12 —RED C— —
3 (A= B
a
= I
3
Wm < _BRN/YEL
Py = 1
4 o
2 '
o
MP g —
— 1
b —
mﬁ% __ _ |
o
Ly
I _
r NS NN DD D S D S S S L _ h =
| | [ s S aRee
N

ALTERNATE

P/N 9506—892—-001A
90 L8 CON EXPRESS, VF DRIVE
WITH START AND STOP BUTTONS

WIRING DIAGRAM  230V—1PH-50HZ

@ Part # 8533-117-001 9/21



Notes

Part # 8533-117-001 9/21 @



